SPORTON LAB.

FCC RF Test Report

Report No. : FR3D0607F

11AX20MIMO_Ant5_6515_52Tone_RU40
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Spectrum Emission Mask Standard: None
Peak Power -13.16 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -32,250 MHz 200,000 kHz 6.48026 GHz -65.24 dBm -52.08 dB -12.08 dB
-32,250 MHz -21,500 MHz | 200,000 kHz 6.48278 GHz -65.80 dBm -52.65 dB -12.69 dB
-21.500 MHz -11.750 MHz | 200,000 kHz 6.49353 GHz -65.64 dBm -52.48 dB -24.51 dB
-11.750MHz | -10.750 MHz | 200,000 kHz | 6.50326 GHz -64.24 dBm | 51.08dB  -31.18dB
10.750 MHz 11.750 MHz | 200.000 kHz 6.52675 GHz -51.11 dBm -37.95dB -18.05 dB
11.750 MHz 21,500 MHz | 200.000 kHz 6.52677 GHz -50.64 dBm -37.49dB -17.47 dB
21.500 MHz 32,250 MHz | 200,000 kHz 6.54719 GHz -65.85 dém -52.69 dB -12.75 dB
32.250 MHz 50,000 MHz | 200,000 kHz 6.55800 GHz -65.33 dBm -52.18 dB -12.18 dB
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Span 100.0 MHz

Spectrum Emission Mask
Peak Power -11.89 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -32.250 MHz | 200.000 kHz 6.48125 GHz -65.52 dém -53.63 dB -13.63 dB
-32.250 MHz 21,500 MHz | 200.000 kHz 6.48301 GHz -65.80 dem -53.90 dB -14.19 dB
21,500 MHz 11,750 MHz | 200.000 kHz 6.49353 GHz -65.73 dBm -53.84 dB 2586 dB |
-11.750MHz | -10.750 MHz | 200.000 kHz | 6.50328 GHz -64.27 d8m | -52.37dB |  -32.87 dB

10.750 MHz 11.750 MHz | 200.000 kHz 6.52675 GHz -48.77 dBm -36.88 dB -16.98 dB
11.750 MHz 21,500 MHz | 200.000 kHz 6.52676 GHz -48.14 dBm -36.25dB -16.24 dB
21.500 MHz 32,250 MHz | 200,000 kHz 6.54725 GHz -65.99 dém -54.10 dB -14.10 dB
32.250 MHz 50,000 MHz | 200,000 kHz 6.56163 GHz -65.48 dBm -53.58 dB -13.58 dB
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11AX20MIMO_Ant7_6535_26Tone_RUO

Spectrum o

Ref Level 10.00 dBm Offset 15.63 dB Mode Sweep
Count 100/100
[® 1Rm View

Limit ¢heck PABS
0 dBf==28:

-10 dBm

-20 dBm ’ , \

BN L
-40 dBm
-50 dBm /
-60 dBm /

|
-70 dBm
-80 dBm
CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.47 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -32,250 MHz 200,000 kHz 6.49636 GHz -65.09 dBm -57.62 dB -17.62 dB
-32,250 MHz -21,500 MHz | 200,000 kHz 6.50278 GHz -65.77 dBm -58.30 dB -18.33 dB
-21.500 MHz -11.750 MHz | 200,000 kHz 6.52319 GHz -44.91 dBm -37.45 dB -17.39 dB
-11.750MHz | -10.750 MHz | 200,000 kHz | 6.52325 GHz -45.56dBm | -38.09dB | -18.19dB
10.750 MHz 11.750 MHz | 200.000 kHz 6.54674 GHz -63.52 dBm -56.05 dB -36.15 dB
11.750 MHz 21,500 MHz | 200.000 kHz 6.55649 GHz -65.29 dBm -57.92 dB -29.94 dB
21.500 MHz 32,250 MHz | 200,000 kHz 6.56719 GHz -65.23 dém 57.76.dB -17.82 db
32.250 MHz 50,000 MHz | 200,000 kHz 6.57840 GHz -65.13 dém -57.66 dB -17 .66 dB
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Spectrum Emission Mask Standard: None
Peak Power -10.35dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -32.250 MHz | 200.000 kHz 6.50115 GHz -65.03 dém -54.68 dB -14.68 dB
-32.250 MHz -21.500 MHz | 200.000 kHz 6.50291 GHz -65.47 dm 55.13 dB -15.30 dB |
-21.500 MHz -11.750 MHz | 200.000 kHz 6.52320 GHz -47.75 dBm -37.40 dB -17.36 dB |
-11.750MHz | -10.750MHz |~ 200,000 kHz | 6.52325 GHz -47.95dBm | -37.61dB -17.71dB
10.750 MHz 11.750 MHz | 200.000 kHz 6.54671 GHz -62.93 dBm -52.59 dB -33.20 dB
11.750 MHz 21,500 MHz | 200.000 kHz 6.55640 GHz -63.59 dam -53.24 dB -25.32 dB
21.500 MHz 32,250 MHz | 200,000 kHz 6.56717 GHz -65.38 dém -55.03 dB -15.13 dB
32.250 MHz 50,000 MHz | 200,000 kHz 6.58375 GHz -65.09 dém -54.74 dB -14.74 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3D0607F

11AX20MIMO_Ant7_6535_106Tone_RU53
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Spectrum Emission Mask
Peak Power -9.60 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -32.250 MHz | 200.000 kHz 6.49930 GHz -64.82 dém -55.21 dB 1521 dB
-32.250 MHz 21,500 MHz | 200.000 kHz 6.50290 GHz -65.11 dém -55.51 dB -15.67 dB
21,500 MHz 11,750 MHz | 200.000 kHz 6.52324 GHz -45.45 dBm -35.85 dB -15.84 dB
-11.750MHz | -10.750 MHz | 200.000 kHz | 6.52325 GHz -46.27 d8m | -36.67dB | 77 dB

10.750 MHz 11.750 MHz | 200.000 kHz 6.54674 GHz -59.30 dBm -49.70 dB [
11.750 MHz 21,500 MHz | 200.000 kHz 6.55647 GHz -60.12 dam -50.52 dB E
21.500 MHz 32,250 MHz | 200,000 kHz 6.56712 GHz -65.24 dgm -55.64 dB .
32.250 MHz 50,000 MHz | 200,000 kHz 6.57644 GHz -65.09 dém -55.48 dB E
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Spectrum Emission Mask Standard: None
Peak Power -10.76 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.950 MHz 200,000 kHz 6.50162 GHz -65.49 dBm -54.73 dB -14.73 dB
-31.950 MHz -21.300 MHz | 200,000 kHz 6.50312 GHz -66.12 dBm -55.36 dB -15.44 dB
-21.300 MHz -11.650 MHz | 200,000 kHz 6.52334 GHz -47.90 dBm -37.14 dB -17.12dB
-11.650 MHz | -10.650 MHz | 200,000 kHz | 6.52336 GHz -48.05 dBm | -37.20dB  -17.39dB
10.650 MHz 11.650 MHz | 200.000 kHz 6.54665 GHz -65.05 dBm -54.29 dB -34.39 dB
11,650 MHz 21,300 MHz | 200.000 kHz 6.55630 GHz -66.02 dBm -55.26 dB -27.27 dB
21.300 MHz 31,950 MHz | 200,000 kHz 6.56685 GHz -65.88 dém -55.12 dB -15.24 dB
31.950 MHz 50,000 MHz | 200,000 kHz 6.57561 GHz -65.39 dBm -54.63 dB -14.63 dB
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Spectrum Emission Mask Standard: None
Peak Power -13.68 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.950 MHz 200,000 kHz 6.50167 GHz -65.56 dBm -51.88 dB -11.88.dB |
-31.950 MHz -21.300 MHz | 200,000 kHz 6.50317 GHz -66.22 dBm 52.54 dB -12.67 dB
-21.300 MHz -11.650 MHz | 200,000 kHz 6.52332 GHz -50.13 dBm -36.45 dB -16.43 dB
-11.650 MHz | -10.650 MHz | 200,000 kHz | 6.52336 GHz -50.37 dBm | -36.60dB -16.79dB
10.650 MHz 11.650 MHz | 200.000 kHz 6.54665 GHz -64.99 dBm 51.31dB -3141de
11,650 MHz 21,300 MHz | 200.000 kHz 6.55605 GHz -65.43 dBm 51.74 dB -23.96 dB
21.300 MHz 31,950 MHz | 200,000 kHz 6.56693 GHz -66.08 dém -52.40 dB -12.43 dB
31.950 MHz 50,000 MHz | 200,000 kHz 6.57218 GHz -65.54 dBm -51.86 dB -11.86 dB
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Spectrum Emission Mask Standard: None
Peak Power -14.10 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.950 MHz 200,000 kHz 6.48653 GHz -65.62 dBm 5152 dB -11.52 dB
-31.950 MHz -21.300 MHz | 200,000 kHz 6.50306 GHz -66.10 dBm -52.00 dB -12.01dB
-21.300 MHz -11.650 MHz | 200,000 kHz 6.52330 GHz -50.14 dBm -36.04 dB -15.99 dB
-11.650 MHz | -10.650 MHz | 200,000 kHz | 6.52336 GHz -50.24dBm | -36.14dB | -16.24dB
10.650 MHz 11.650 MHz | 200.000 kHz 6.54665 GHz -63.86 dBm -49.77 dB -29.87 dB
11,650 MHz 21,300 MHz | 200.000 kHz 6.55615 GHz -64.78 dBm -50.69 dB -22.81 dB
21.300 MHz 31,950 MHz | 200,000 kHz 6.56677 GHz -65.66 dBm 51.57 dB -11.78 dB
31.950 MHz 50,000 MHz | 200,000 kHz 6.56916 GHz -65.46 dBm -51.36 dB -11.36 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3D0607F

11AX20MIMO_Ant7_6695_26Tone_RUO
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Spectrum Emission Mask Standard: None
Peak Power -11.33 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -32,250 MHz 200,000 kHz 6.65205 GHz -65.55 dBm -54.23 dB -14.23 dB
-32,250 MHz -21,500 MHz | 200,000 kHz 6.66279 GHz -66.08 dBm -54.75 dB -14.79 dB
-21.500 MHz -11.750 MHz | 200,000 kHz 6.68319 GHz -48.80 dBm -37.48 dB -17.43 dB
-11.750MHz | -10.750 MHz | 200,000 kHz | 6.68325 GHz -48.69 dBm | -37.36dB | -17.46dB
10.750 MHz 11.750 MHz | 200.000 kHz 6.70674 GHz -64.89 dBm 5356 dB -33.66 dB
11.750 MHz 21,500 MHz | 200.000 kHz 6.71636 GHz -65.91 dBm -54.58 dB -26.70 dB
21.500 MHz 32,250 MHz | 200,000 kHz 6.72699 GHz -65.82 dém -54.49 dB -14.78 dB
32.250 MHz 50,000 MHz | 200,000 kHz 6.73008 GHz -65.63 dBm -54.31 dB -14.31 dB
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Spectrum Emission Mask Standard: None
Peak Power -11.25dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -32,250 MHz 200,000 kHz 6.65003 GHz -65.27 dBm -54.02 dB -14.02 dB
-32,250 MHz -21,500 MHz | 200,000 kHz 6.66278 GHz -65.68 dBm -54.43 dB -14.46 dB
-21.500 MHz -11.750 MHz | 200,000 kHz 6.68321 GHz -48.52 dBm -37.27 dB -17.23dB
-11.750MHz | -10.750 MHz | 200,000 kHz | 6.68325 GHz -48.67 dBm | -37.42dB | -17.52dB
10.750 MHz 11.750 MHz | 200.000 kHz 6.70674 GHz -63.82 dBm -52.56 dB -32.86 dB
11.750 MHz 21,500 MHz | 200.000 kHz 6.71642 GHz -64.48 dBm 53.23dB -25.30 dB
21.500 MHz 32,250 MHz | 200,000 kHz 6.72711 GHz -65.68 dém -54.42 dB -14.57 db
32.250 MHz 50,000 MHz | 200,000 kHz 6.73886 GHz -65.42 dBm -54.16 dB -14.16 dB
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Spectrum Emission Mask Standard: None

Peak Power -10.97 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |

-50.000 MHz -32,250 MHz 200,000 kHz 6.66171 GHz -65.33 dBm -54.36 dB -14.36 dB |
-32,250 MHz -21,500 MHz | 200,000 kHz 6.66302 GHz -65.36 dBm -54.40 dB -14.69 dB
-21.500 MHz -11.750 MHz | 200,000 kHz 6.68322 GHz -46.80 dBm -35.83 dB -15.80dB |
-11.750MHz | -10.750 MHz | 200,000 kHz | 6.68325 GHz -47.07 dBm | -36.10dB  -16.20 dB
10.750 MHz 11.750 MHz | 200.000 kHz 6.70669 GHz -59.85 dBm -48.88 dB -29.98 dB
11.750 MHz 21,500 MHz | 200.000 kHz 6.71602 GHz -62.03 dBm -51.06 dB -23.46 dB
21.500 MHz 32,250 MHz | 200,000 kHz 6.72719 GHz -65.72 dém -54.75 dB -14.82 db
32.250 MHz 50,000 MHz | 200,000 kHz 6.74151 GHz -65.31 dBm -54.34 dB -14.34 dB
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Spectrum Emission Mask Standard: None
Peak Power -11.36 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.650 MHz 200,000 kHz 6.65878 GHz -65.72 dBm -54.36 dB -14.36 dB |
-31.650 MHz -21.100 MHz | 200,000 kHz 6.66359 GHz -65.95 dBm -54.59 dB -14.86 dB |
-21.100 MHz -11.550 MHz | 200,000 kHz 6.68344 GHz -47.49 dBm -36.13 dB A2dB
-11.550 MHz | -10.550 MHz | 200,000 kHz | 6.68346 GHz -47.61 dBm | -36.25 dB | 55dB
10.550 MHz 11.550 MHz | 200.000 kHz 6.70655 GHz -64.46 dBm -53.10dB .
11.550 MHz 21,100 MHz | 200.000 kHz 6.71603 GHz -66.08 dBm -54.71 dB .
21.100 MHz 31,650 MHz | 200,000 kHz 6.72640 GHz -65.96 dém -54.60 dB L
31.650 MHz 50,000 MHz | 200,000 kHz 6.73100 GHz -65.64 dBm -54.28 dB r
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SPORTON LAB.

FCC RF Test Report
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Spectrum Emission Mask Standard: None
Peak Power -11.00 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.650 MHz 200,000 kHz 6.65359 GHz -65.36 dBm -54.36 dB -14.36 dB |
-31.650 MHz -21.100 MHz | 200,000 kHz 6.66336 GHz -65.79 dBm -54.79 dB -14.80dB |
-21.100 MHz -11.550 MHz | 200,000 kHz 6.68344 GHz -47.15 dBm -36.15 dB -16.14 dB
-11.550 MHz | -10.550 MHz | 200,000 kHz | 6.68346 GHz -47.57 dBm | -36.57dB -16.67 dB
10.550 MHz 11.550 MHz | 200.000 kHz 6.70653 GHz -63.44 dBm -52.44 dB -32.74 dB
11.550 MHz 21,100 MHz | 200.000 kHz 6.71605 GHz -64.69 dBm -53.69dB -25.73 dB
21.100 MHz 31,650 MHz | 200,000 kHz 6.72659 GHz -65.87 dém -54.87 dB -14.94 dB
31.650 MHz 50,000 MHz | 200,000 kHz 6.74452 GHz -65.46 dBm -54.46 dB -14.46 dB
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz 31,650 MHz | 200.000 kHz 6.66278 GHz -65.27 dém -54.53 dB -14.53 dB
31,650 MHz 21,100 MHz | 200.000 kHz 6.66348 GHz -65.49 dem -54.75 dB -14.90 dB
21,100 MHz 11,550 MHz | 200.000 kHz 6.68343 GHz -45.77 dBm -35.03 dB -15.01 dB
-11.550MHz | -10.550 MHz | 200.000 kHz | 6.68346 GHz -45.62d8m | -35.09dB | -15.19.dB

10.550 MHz 11.550 MHz | 200.000 kHz 6.70653 GHz -59.17 dBm -48.43 dB -28.93 dB
11.550 MHz 21,100 MHz | 200.000 kHz 6.71596 GHz -61.99 d&m 51.26 dB -23.38 dB
21.100 MHz 31,650 MHz | 200,000 kHz 6.72657 GHz -65.79 dém -55.05 dB -15.14 dB
31.650 MHz 50,000 MHz | 200,000 kHz 6.73865 GHz -65.45 dBm -54.71 dB -14.71 dB
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Spectrum Emission Mask

Standard: None

Peak Power -10.52 dBm RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -32.400 MHz | 200.000 kHz 6.81619 GHz -64.89 dém -54.36 dB -14.37 dB
32,400 MHz 21,600 MHz | 200.000 kHz 6.82278 GHz -65.31 dem -54.79 dB -14.98 dB
21,600 MHz 11,800 MHz | 200.000 kHz 6.83347 GHz -65.03 dBm -54.51 dB 26.56 dB |
-11.800MHz | -10.800 MHz | 200.000 kHz | 6.84321 GHz -63.99d8m | -53.47dB |  -33.57dB

10.800 MHz 11.800 MHz | 200.000 kHz 6.86680 GHz -49.01 dBm -38.49 dB -18.59 dB
11.800 MHz 21,600 MHz | 200.000 kHz 6.86682 GHz -48.86 dBm -38.34 dB -18.33 dB
21,600 MHz 32,400 MHz | 200,000 kHz 6.88736 GHz -65.34 dém -54.82 dB -14.86 db
32,400 MHz 50,000 MHz | 200,000 kHz 6.90219 GHz -64.59 dBm -54.07 dB -14.07 dB
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Spectrum Emission Mask Standard: None
Peak Power -11.10 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -32,400 MHz 200,000 kHz 6.82253 GHz -64.69 dBm -53.50 dB -13.59 dB
-32,400 MHz -21.600 MHz 200,000 kHz 6.82271 GHz -64.86 dBm -53.76 dB -13.87 dB
-21.600 MHz -11.800 MHz | 200,000 kHz 6.83343 GHz -61.87 dBm -50.77 dB -22.79.dB |
-11.800 MHz | -10.800 MHz | 200,000 kHz | 6.84321 GHz -63.33 dBm | 52.23dB | -32.33dB
10.800 MHz 11.800 MHz | 200.000 kHz 6.86680 GHz -49.31 dBm -38.22 dB -18.32 dB
11.800 MHz 21,600 MHz | 200.000 kHz 6.86685 GHz -48.78 dBm -37.68 dB -17.64 dB
21,600 MHz 32,400 MHz | 200,000 kHz 6.88720 GHz -65.05 dém -53.95 dB -14.08 db
32,400 MHz 50,000 MHz | 200,000 kHz 6.80938 GHz -64.56 dBm -53.46 dB -13.46 dB
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11AX20MIMO_Ant7_6855_106Tone_RU54

Spectrum o
Ref Level 10.00 dBm Offset 15.69 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
20 dBm ‘ll jr \l\
-30 dBm .
e k |
-40 dBm
so.d el \\ ]
-60 dBm - N
-70 dBm
-80 dBm
CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.81dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -32,400 MHz 200,000 kHz 6.82228 GHz -64.46 dBm -53.66 dB -13.66 dB |
-32,400 MHz -21.600 MHz 200,000 kHz 6.82296 GHz -64.71 dBm -53.90 dB -14.30dB |
-21.600 MHz -11.800 MHz | 200,000 kHz 6.83526 GHz -57.92 dBm -47.11dB -20.63 dB |
-11.800 MHz | -10.800 MHz | 200,000 kHz | 6.84321 GHz -58.98 dBm | -48.17dB  -28.27 dB
10.800 MHz 11.800 MHz | 200.000 kHz 6.86680 GHz -47.94 dBm -37.13dB -17.24 dB
11.800 MHz 21,600 MHz | 200.000 kHz 6.86682 GHz -47.21 dBm -36.40 dB -16.39 dB
21,600 MHz 32,400 MHz | 200,000 kHz 6.88738 GHz -65.03 dém 54.22 dB -14.25 dB
32,400 MHz 50,000 MHz | 200,000 kHz 6.80064 GHz -64.48 dBm -53.67 dB -13.67 dB

il J [T
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11AX20MIMO_Ant5_6855_26Tone_RUS

Spectrum o

Ref Level 10.00 dBm Offset 15.71 dB Mode Sweep

Count 100/100

[® 1Rm View
Limit ¢heck PABS

0 dBf==28:

-10 dBém -

-20 dBm r { L]‘L

-30 dBm /

f—" T

-40 dBm

S0 di el \ =

-60 dBf

i o ~

-70 dBm

-80 dBm

CF 6.855 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -11.10 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -32,100 MHz 200,000 kHz 6.82110 GHz -64.99 dBm -53.89 dB -13.89 dB
-32,100 MHz -21.400 MHz | 200,000 kHz 6.82319 GHz -65.32 dBm -54.22 dB -14.54 dB
-21.400 MHz -11.700 MHz | 200,000 kHz 6.83389 GHz -65.18 dBm -54.08 dB -26.31dB |
-11.700 MHz | -10.700 MHz | 200,000 kHz | 6.84331 GHz -65.01dBm | -5391dB |  -34.01dB
10.700 MHz 11.700 MHz | 200.000 kHz 6.86669 GHz -48.55 dBm -37.45dB -17.75 dB
11.700 MHz 21,400 MHz | 200.000 kHz 6.86676 GHz -48.69 dBm -37.59dB -17.55 dB
21,400 MHz 32,100 MHz | 200,000 kHz 6.88690 GHz -65.20 dém -54.10 dB -14.33 dB
32,100 MHz 50,000 MHz | 200,000 kHz 6.80792 GHz -64.56 dBm -53.47 dB -13.47 dB
I ) [T
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Spectrum o
Ref Level 10.00 dBm Offset 15.71 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém -
| 1
-20 dBm f ’ \
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40 dBm o ]
SN dAm S \ -
-60 dBf
il —— A ~
-70 dBm
-80 dBm
CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.48 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -32,100 MHz 200,000 kHz 6.81740 GHz -64.89 dBm -53.41dB -13.41dB
-32,100 MHz -21.400 MHz | 200,000 kHz 6.82299 GHz -65.17 dBm -53.70 dB -13.79 dB
-21.400 MHz -11.700 MHz | 200,000 kHz 6.83385 GHz -62.24 dBm -50.76 dB -22.96 dB |
-11.700 MHz | -10.700 MHz | 200,000 kHz | 6.84331 GHz -64.76 dBm | 53.28dB  -33.38dB
10.700 MHz 11.700 MHz | 200.000 kHz 6.86669 GHz -48.78 dBm -37.31dB -1741de
11.700 MHz 21,400 MHz | 200.000 kHz 6.86674 GHz -48.44 dBm -36.96 dB -16.93 dB
21,400 MHz 32,100 MHz | 200,000 kHz 6.88690 GHz -65.06 dém -53.568 dB -13.80 dB
32,100 MHz 50,000 MHz | 200,000 kHz 6.80590 GHz -64.58 dBm -53.10 dB -13.10 dB
I ) [T

.2024

11AX20MIMO_Ant5_6855_106Tone_RU54

Spectrum o

Ref Level 10.00 dBm Offset 15.71 dB Mode Sweep

Count 100/100

[® 1Rm View
Limit ¢heck PABS
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-60 dBm \

-70 dBm

-80 dBm

CF 6.855 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -13.36 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -32,100 MHz 200,000 kHz 6.81452 GHz -64.82 dBm -51.46 dB -11.46 dB
-32,100 MHz -21.400 MHz | 200,000 kHz 6.82290 GHz -65.19 dBm -51.83 dB -11.84 dB
-21.400 MHz -11.700 MHz | 200,000 kHz 6.83384 GHz -62.51 dBm -49.16 dB -21.35dB |
-11.700 MHz | -10.700 MHz | 200,000 kHz | 6.84331 GHz -62.55dBm | -49.19dB  -29.20dB
10.700 MHz 11.700 MHz | 200.000 kHz 6.86669 GHz -50.50 dBm -37.14 dB -17.24 dB
11.700 MHz 21,400 MHz | 200.000 kHz 6.86671 GHz -50.08 dBm -36.72 dB -16.72 dB
21,400 MHz 32,100 MHz | 200,000 kHz 6.88693 GHz -65.05 dém -51.69 dB -11.80 dB
32,100 MHz 50,000 MHz | 200,000 kHz 6.89247 GHz -64.51 dém -51.15 dB -11.15 dB
I ) [T
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Spectrum o
Ref Level 10.00 dBm  Offset 15.92 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém ’ T
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-70 dBm
-80 dBm
CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.28 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.950 MHz 200,000 kHz 6.83352 GHz -64.37 dBm -54.09 dB -14.09 dB
-31.950 MHz -21.300 MHz | 200,000 kHz 6.84306 GHz -64.94 dBm -54.65 dB -14.66 dB |
-21.300 MHz -11.650 MHz | 200,000 kHz 6.86334 GHz -46.76 dBm -36.48 dB -16.47 dB
-11.650 MHz | -10.650 MHz | 200,000 kHz | 6.86336 GHz -47.45 dBm | -37.17dB | -17.27dB
10.650 MHz 11.650 MHz | 200.000 kHz 6.88664 GHz -63.84 dBm 5356 dB -33.86 dB
11,650 MHz 21,300 MHz | 200.000 kHz 6.89630 GHz -64.96 dBm -54.68 dB -26.69 dB
21.300 MHz 31,950 MHz | 200,000 kHz 6.90694 GHz -64.98 dém -54.69 dB -14.71 dB
31.950 MHz 50,000 MHz | 200,000 kHz 6.91012 GHz -64.39 dBm -54.11 dB -14.11 dB
I ) [T
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11AX20MIMO_Ant7_6875_52Tone_RU37

Spectrum o
Ref Level 10.00 dBm  Offset 15.92 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém 7
-20 dBm ; l ‘,\
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30 dBm /_/ = ]
-40 dBm
-50 dBm /
-60 dBm —
-70 dBm
-80 dBm
CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.72 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.950 MHz 200,000 kHz 6.84145 GHz -64.36 dBm -52.65 dB -12.65dB |
-31.950 MHz -21.300 MHz | 200,000 kHz 6.84307 GHz -64.94 dBm -53.23dB -13.25dB |
-21.300 MHz -11.650 MHz | 200,000 kHz 6.86334 GHz -48.51 dBm -36.79 dB -16.78 dB
-11.650 MHz | -10.650 MHz | 200,000 kHz | 6.86336 GHz -48.85dBm | -37.14dB | -17.24dB
10.650 MHz 11.650 MHz | 200.000 kHz 6.88665 GHz -61.65 dBm -49.93 dB -30.03 dB
11,650 MHz 21,300 MHz | 200.000 kHz 6.89624 GHz -63.06 dBm -51.34dB -23.40 dB
21.300 MHz 31,950 MHz | 200,000 kHz 6.90691 GHz -64.77 dgm -53.05 dB -13.00 dB
31.950 MHz 50,000 MHz | 200,000 kHz 6.91040 GHz -64.26 dBm -52.54 dB -12.54 dB
I ) [T
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Spectrum o
Ref Level 10.00 dBm  Offset 15.92 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
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m
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-70 dBm
-80 dBm
CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.67 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.950 MHz 200,000 kHz 6.84220 GHz -64.33 dBm -53.66 dB -13.66 dB |
-31.950 MHz -21.300 MHz | 200,000 kHz 6.84307 GHz -64.66 dBm -54.00 dB -14.02 dB
-21.300 MHz -11.650 MHz | 200,000 kHz 6.86332 GHz -46.24 dBm -35.57 d -15.54 dB
-11.650 MHz | -10.650 MHz | 200,000 kHz | 6.86336 GHz -46.48 dBm | -35.82dB  -15.92dB
10.650 MHz 11.650 MHz | 200.000 kHz 6.88664 GHz -59.56 dBm -48.89 dB -29.19 dB
11,650 MHz 21,300 MHz | 200.000 kHz 6.89562 GHz -59.52 dBm -48.86 dB -2143 dB
21.300 MHz 31,950 MHz | 200,000 kHz 6.90682 GHz -64.58 dém -53.92 dB -14.07 db
31.950 MHz 50,000 MHz | 200,000 kHz 6.91730 GHz -64.22 dém -52.55 dB -13.55 dB
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11AX20MIMO_Ant5_6875_26Tone_RUO

Spectrum o
Ref Level 10.00 dBm Offset 15.81 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
[ 1
-20 dBm ] 1 t
[ !
-30 dBf
" ] {
-40 dBm — e
-50 dBm — / -
-60 dBm
e
-70 dBm
-80 dBm
CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.87 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -31,800 MHz 200,000 kHz 6.82631 GHz -64.92 dBm -50.05 dB [
-31.800 MHz -21.200 MHz | 200,000 kHz 6.84324 GHz -65.30 dBm -50.43 dB R
-21.200 MHz -11.600 MHz 200,000 kHz 6.86334 GHz -51.93 dBm -37.06 dB K
-11.600 MHz | -10.600 MHz | 200,000 kHz | 6.86341 GHz -52.38 dBm | -37.51dB | K
10.600 MHz 11.600 MHz | 200.000 kHz 6.88660 GHz -64.67 dBm -49.80 dB E
11.600 MHz 21,200 MHz | 200.000 kHz 6.89619 GHz -65.27 dam -50.40 dB E
21.200 MHz 31,800 MHz | 200,000 kHz 6.90667 GHz -64.93 dém -50.06 dB .
31.800 MHz 50,000 MHz | 200,000 kHz 6.91371 GHz -64.61 dBm -40.74 dB :
I ) W
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3D0607F

11AX20MIMO_Ant5_6875_52Tone_RU37

Spectrum

ﬁ

Count 100/100

Ref Level 10.00 dBm

Offset 15.81 d8

Mode Sweep

@ 1Rm View

Limit
0 dBf==28:

heck

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

“G0-dBm

-70 dBm

-80 dBm

CF 6.875 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -19.58 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50,000 MHz 31,800 MHz | 200.000 kHz 6.83845 GHz -65.03 dém -45.45 dB -5.45 dB
31,800 MHz 21,200 MHz | 200.000 kHz 6.84337 GHz -65.34 dém -45.76 dB -5.96 dB
21,200 MHz 11,600 MHz | 200.000 kHz 6.86336 GHz -55.09 dBm -35.50 dB -15.47 dB
-11.600MHz | -10.600 MHz | 200.000 kHz | 6.86341 GHz -56.11d8m | -36.53dB | -16.93 dB

10.600 MHz 11.600 MHz | 200.000 kHz 6.88660 GHz -65.43 dBm -45.85 dB -25.95 dB
11.600 MHz 21,200 MHz | 200.000 kHz 6.89618 GHz -65.02 dBm -45.44 dB -17.46 dB
21.200 MHz 31,800 MHz | 200,000 kHz 6.90664 GHz -65.02 dém -45.44 dB -5.63 dB
31.800 MHz 50,000 MHz | 200,000 kHz 6.91760 GHz -64.55 dBm -44.97 dB -4.97 dB
| ) (T
2024 02:02:14

11AX20MIMO_Ant5_6875_106Tone_RU53

Spectrum o
Ref Level 10.00 dBm Offset 15.81 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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-60 dBm —
-70 dBm
-80 dBm
CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.49 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31,800 MHz 200,000 kHz 6.83941 GHz -64.77 dBm -51.28 dB -11.28 dB
-31.800 MHz -21.200 MHz | 200,000 kHz 6.84337 GHz -65.16 dBm -51.67 dB -11.86 dB |
-21.200 MHz -11.600 MHz 200,000 kHz 6.86336 GHz -49.47 dBm -35.98 dB -15.95 dB
-11.600 MHz | -10.600 MHz | 200,000 kHz | 6.86341 GHz -49.65 dBm | -36.16dB -16.26 dB
10.600 MHz 11.600 MHz | 200.000 kHz 6.88659 GHz -61.85 dém -48.36 dB -28.66 dB
11.600 MHz 21,200 MHz | 200.000 kHz 6.89619 GHz -63.46 dBm -49.98 dB -21.98 dB
21.200 MHz 31,800 MHz | 200,000 kHz 6.90667 GHz -65.05 dém -51.56 dB -11.70 dB
31.800 MHz 50,000 MHz | 200,000 kHz 6.91617 GHz -64.45 dém -50.96 dB -10.96 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3D0607F

11AX20MIMO_Ant7_6895_26Tone_RUO

Spectrum

ﬁ

Count 100/100

Ref Level 10.00 dBm

Offset 16.06 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf<2e:
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-50 dRm
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-70 dBm

-80 dBm

CF 6.895 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -11.33 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50,000 MHz 31,650 MHz | 200.000 kHz 6.85180 GHz -64.31 dém -52.97 dB -12.97 dB
31,650 MHz 21,100 MHz | 200.000 kHz 6.86339 GHz -64.94 dem -53.60 dB -13.64 dB
21,100 MHz 11,550 MHz | 200.000 kHz 6.88345 GHz -47.687 dBm -36.53 dB -16.53 dB
-11.550MHz | -10.550 MHz | 200.000 kHz | 6.88345 GHz -48.19d8m | -36.86dB | -16.96 dB

10.550 MHz 11.550 MHz | 200.000 kHz 6.90655 GHz -63.20 dBm -51.86 dB -31.96 dB
11.550 MHz 21,100 MHz | 200.000 kHz 6.91610 GHz -64.70 dBm -53.36 dB -25.37 dB
21.100 MHz 31,650 MHz | 200,000 kHz 6.92660 GHz -64.61 dém 53.27 dB -13.33 dB
31.650 MHz 50,000 MHz | 200,000 kHz 6.03332 GHz -64.16 dBm -52.83 dB -12.83 dB
| ) [T
2024 02:32:42

11AX20MIMO_Ant7_6895_52Tone_RU37
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Count 100/100

Ref Level 10.00 dBm

Offset 16.06 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf<2e:
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-40 dBm

-50 dRm

-60 dBm

-70 dBm

-80 dBm

CF 6.895 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -11.32 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50,000 MHz 31,650 MHz | 200.000 kHz 6.85611 GHz -64.00 deém -52.68 dB -12.68 dB
31,650 MHz 21,100 MHz | 200.000 kHz 6.86341 GHz -64.64 dém -53.32 dB -13.39 dB
21,100 MHz 11,550 MHz | 200.000 kHz 6.88344 GHz -47.16 dBm -35.84 dB -15.83 dB
-11.550MHz | -10.550 MHz | 200.000 kHz | 6.88345 GHz -48.04d8m | -36.72dB | -16.92dB

10.550 MHz 11.550 MHz | 200.000 kHz 6.90655 GHz -62.38 dBm -51.06 dB -31.16 dB
11.550 MHz 21,100 MHz | 200.000 kHz 6.91608 GHz -62.69 dBm -51.38dB -23.40 dB
21.100 MHz 31,650 MHz | 200,000 kHz 6.92663 GHz -64.68 dém -53.36 dB -13.30 dB
31.650 MHz 50,000 MHz | 200,000 kHz 6.93741 GHz -64.14 dBm -52.82 dB -12.82 dB
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Spectrum o
Ref Level 10.00 dBm Offset 16.06 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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-80 dBm
CF 6.895 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.17 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.650 MHz 200,000 kHz 6.86328 GHz -63.96 dBm 52.79 dB -12.79dB
-31.650 MHz -21.100 MHz | 200,000 kHz 6.86344 GHz -64.39 dBm -53.22dB -13.33 dB
-21.100 MHz -11.550 MHz | 200,000 kHz 6.88340 GHz -45.62 dBm -34.45 dB -14.42 dB
-11.550 MHz | -10.550 MHz | 200,000 kHz | 6.88347 GHz -46.45 dBm | -35.28dB -15.58dB
10.550 MHz 11.550 MHz | 200.000 kHz 6.90653 GHz -59.06 dBm -47.90 dB -28.20 dB
11.550 MHz 21,100 MHz | 200.000 kHz 6.91589 GHz -59.84 dBm -48.67 dB -20.85 dB
21.100 MHz 31,650 MHz | 200,000 kHz 6.92649 GHz -64.48 dém 53.31 dB -13.50 dB
31.650 MHz 50,000 MHz | 200,000 kHz 6.93145 GHz -64.08 dém -52.92 dB -12.92 dB
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Spectrum o
Ref Level 10.00 dBm  Offset 15.95 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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-80 dBm
CF 6.895 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.64 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.650 MHz 200,000 kHz 6.84894 GHz -64.56 dBm -51.93 dB -11.93 dB
-31.650 MHz -21.100 MHz | 200,000 kHz 6.86338 GHz -65.06 dBm 52.42 dB -12.45 dB
-21.100 MHz -11.550 MHz | 200,000 kHz 6.88345 GHz -49.39 dBm -36.76 dB -16.75 dB
-11.550 MHz | -10.550 MHz | 200,000 kHz | 6.88345 GHz -49.52 dBm | -36.88dB  -16.98dB
10.550 MHz 11.550 MHz | 200.000 kHz 6.90655 GHz -64.49 dBm -51.85dB -31.95 dB
11.550 MHz 21,100 MHz | 200.000 kHz 6.91603 GHz -64.74 dBm -52.11dB -24.17 dB
21.100 MHz 31,650 MHz | 200,000 kHz 6.92643 GHz -64.65 dém -52.02 dB -12.27 db
31.650 MHz 50,000 MHz | 200,000 kHz 6.03224 GHz -64.32 dBm -51.68 dB -11.68 dB
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Spectrum o
Ref Level 10.00 dBm  Offset 15.95 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
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-50 dBm /
-60 dBm —
-70 dBm
-80 dBm
CF 6.895 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.54 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.650 MHz 200,000 kHz 6.85503 GHz -64.11 dBm -51.57 dB -11.57 dB
-31.650 MHz -21.100 MHz | 200,000 kHz 6.86340 GHz -64.99 dBm -52.45 dB -12.50dB |
-21.100 MHz -11.550 MHz | 200,000 kHz 6.88345 GHz -48.52 dBm -35.98 dB -15.97 dB
-11.550 MHz | -10.550 MHz | 200,000 kHz | 6.88345 GHz -49.12 dBm | -36.58dB  -16.68dB
10.550 MHz 11.550 MHz | 200.000 kHz 6.90655 GHz -63.64 dBm -51.10dB -31.20 dB
11.550 MHz 21,100 MHz | 200.000 kHz 6.91607 GHz -63.78 dBm -51.24 dB -23.26 dB
21.100 MHz 31,650 MHz | 200,000 kHz 6.92664 GHz -64.84 dém -52.29 dB -12.31 dB
31.650 MHz 50,000 MHz | 200,000 kHz 6.93712 GHz -64.32 dBm 51.78 dB -11.78 dB
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Ref Level 10.00 dBm  Offset 15.95 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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CF 6.895 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.32 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.650 MHz | 200.000 kHz 6.86191 GHz -64.37 deém -52.05 dB -12.05 dB
-31.650 MHz -21.100 MHz | 200.000 kHz 6.86344 GHz -64.68 dm -52.36 dB -12.46 dB
-21.100 MHz -11.550 MHz | 200.000 kHz 6.88342 GHz -47.66 dBm -35.34 db -15.32 dB
-11.550MHz | -10.550 MHz |~ 200,000 kHz | 6.88345 GHz -47.79dBm | -35.46dB -15.56 dB
10.550 MHz 11.550 MHz | 200.000 kHz 6.90653 GHz -61.20 dBm -48.98 dB -29.48 dB
11.550 MHz 21,100 MHz | 200.000 kHz 6.91569 GHz -62.26 dBm -49.94 dB -22.29 dB
21.100 MHz 31,650 MHz | 200,000 kHz 6.92643 GHz -64.45 dém 52.13 dB -12.30 dB
31.650 MHz 50,000 MHz | 200,000 kHz 6.93315 GHz -64.32 dBm -51.99 dB -11.99 dB
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Spectrum o
Ref Level 10.00 dBm Offset 15.83 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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-80 dBm
CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.63 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.500 MHz 200,000 kHz 6.96098 GHz -64.28 dBm -54.65 dB -14.65dB |
-31.500 MHz -21.000 MHz | 200,000 kHz 6.96354 GHz -65.01 dBm -55.38 dB -15.42 dB
-21.000 MHz -11.500 MHz | 200,000 kHz 6.98349 GHz -46.95 dBm -37.32dB -17.31dB
-11.500 MHz |~ -10.500 MHz | 200,000 kHz | 6.98351 GHz -47.52 dBm | -37.90dB  -18.00dB
10.500 MHz 11.500 MHz | 200.000 kHz 7.00648 GHz -65.20 dBm -55.57 dB -36.07 dB
11.500 MHz 21,000 MHz | 200.000 kHz 7.01598 GHz -68.29 dBm -58.76 dB -30.78 dB
21.000 MHz 31,500 MHz | 200,000 kHz 7.02104 GHz -61.88 dém -52.25 dB -18.50 dB
31.500 MHz 50,000 MHz | 200,000 kHz 7.03097 GHz -68.11 dém 48 db -18.48 dB
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Spectrum o

Ref Level 10.00 dBm Offset 15.83 dB Mode Sweep

Count 100/100

[® 1Rm View
Limit ¢heck PABS
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-80 dBm

CF 6.995 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -9.82 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.500 MHz 200,000 kHz 6.96240 GHz -64.19 dBm -54.38 dB -14.38 dB |
-31.500 MHz -21.000 MHz | 200,000 kHz 6.96356 GHz -64.65 dBm -54.83 dB -14.89 dB
-21.000 MHz -11.500 MHz | 200,000 kHz 6.98334 GHz -47.39 dBm -37.57 dB -17.44 dB
-11.500 MHz |~ -10.500 MHz | 200,000 kHz | 6.98351 GHz -47.21dBm | -37.39dB | -17.49dB
10.500 MHz 11.500 MHz | 200.000 kHz 7.00649 GHz -62.98 dBm -53.16 dB -33.46 dB
11.500 MHz 21,000 MHz | 200.000 kHz 7.01564 GHz -63.75 dBm -53.94 dB -26.25 dB
21.000 MHz 31,500 MHz | 200,000 kHz 7.02648 GHz -67.89 dém -568.08 dB -18.11dB
31.500 MHz 50,000 MHz | 200,000 kHz 7.033321 GHz -67.43 dém -57.62 dB -17.62 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3D0607F

11AX20MIMO_Ant7_6995_106Tone_RU53

Spectrum o
Ref Level 10.00 dBm Offset 15.83 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.25 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.500 MHz 200,000 kHz 6.96340 GHz -64.20 dBm -54.95 dB -14.95 dB
-31.500 MHz -21.000 MHz | 200,000 kHz 6.96354 GHz -64.59 dBm -55.33 dB -15.38.dB |
-21.000 MHz -11.500 MHz | 200,000 kHz 6.98349 GHz -44.04 dBm -34.78 dB -14.77 dB
-11.500 MHz |~ -10.500 MHz | 200,000 kHz | 6.98352 GHz -44.40 dBm | -35.14dB -1544dB
10.500 MHz 11.500 MHz | 200.000 kHz 7.00649 GHz -56.89 dBm -47 64 dB -27.94 dB
11.500 MHz 21,000 MHz | 200.000 kHz 7.01584 GHz -58.63 dBm -49.38 dB -21.52 dB
21.000 MHz 31,500 MHz | 200,000 kHz 7.02644 GHz -68.36 dém -59.10 dB -10.17 dB
31.500 MHz 50,000 MHz | 200,000 kHz 7.03260 GHz -68.03 dém -56.78 dB -18.78 dB
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Ref Level 10.00 dBm
Count 100/100
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Mode Sweep
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10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -11.16 dBm
Range Low |

Standard: None

RBW 200.000 kHz

Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50,000 MHz -31.200 MHz | 200.000 kHz 6.04820 GHz -64.32 dém -53.16 dB -13.16 dB
31,200 MHz 20,800 MHz | 200.000 kHz 6.96382 GHz -64.93 dém -53.77 dB -13.80 dB |
20,800 MHz 11,400 MHz | 200.000 kHz 6.98359 GHz -47.68 dBm -36.72 dB -16.71 dB
-11.400MHz | -10.400 MHz | 200.000 kHz | 6.98361 GHz -48.86 ddm | -37.70dB | -17.90 dB
10.400 MHz 11.400 MHz | 200.000 kHz 7.00636 GHz -65.63 dBm -54.47 dB -35.17 dB
11.400 MHz 20.800 MHz | 200.000 kHz 7.01579 GHz -68.70 dBm -57.54 dB -29.54 dB
20.800 MHz 31,200 MHz | 200,000 kHz 7.02611 GHz -68.67 dém 57.51 dB -17.61dB
31.200 MHz 50,000 MHz | 200,000 kHz 7.02844 GHz -68.00 dBm -56.84 dB -16.84 dB
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11AX20MIMO_Ant5_6995_52Tone_RU37

Spectrum o
Ref Level 10.00 dBm  Offset 15.90 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.77 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.200 MHz 200,000 kHz 6.96321 GHz -64.03 dBm -53.27 dB -13.27 dB
-31.200 MHz -20,800 MHz | 200,000 kHz 6.96382 GHz -64.74 dBm -53.97 dB -13.99 dB
-20,800 MHz -11.400 MHz |~ 200,000 kHz 6.98353 GHz -47.85 dBm -37.09 dB -17.02 dB
-11.400MHz | -10.400 MHz | 200,000 kHz | 6.98361 GHz -47.86 dBm | -37.00dB  -17.19dB
10.400 MHz 11.400 MHz | 200.000 kHz 7.00638 GHz -63.64 dBm -52.87 dB -33.37 dB
11.400 MHz 20.800 MHz | 200.000 kHz 7.01578 GHz -67.18 d&m -56.41 dB -28.43 dB
20.800 MHz 31,200 MHz | 200,000 kHz 7.02616 GHz -67.81 dém -57.05 dB -17.10dB
31.200 MHz 50,000 MHz | 200,000 kHz 7.02909 GHz -67.13 dém -56.36 dB -16.36 dB
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Spectrum o

Ref Level 10.00 dBm  Offset 15.90 dB Mode Sweep
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[® 1Rm View
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CF 6.995 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -10.24 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.200 MHz 200,000 kHz 6.96129 GHz -64.32 dBm -54.07 dB -14.07 dB
-31.200 MHz -20,800 MHz | 200,000 kHz 6.96396 GHz -64.75 dBm -54.51 dB -14.70 dB
-20,800 MHz -11.400 MHz |~ 200,000 kHz 6.98359 GHz -45.93 dBm -35.60 dB -15.67 dB
-11.400MHz | -10.400 MHz | 200,000 kHz | 6.98361 GHz -46.26 dBm | -36.02dB | -16.12dB
10.400 MHz 11.400 MHz | 200.000 kHz 7.00636 GHz -60.34 dBm -50.09 dB -30.99 dB
11.400 MHz 20.800 MHz | 200.000 kHz 7.00642 GHz -56.47 dBm -46.22 dB -26.21 dB
20.800 MHz 31,200 MHz | 200,000 kHz 7.02619 GHz -68.33 dém -56.09 dB -18.11dB
31.200 MHz 50,000 MHz | 200,000 kHz 7.02714 GHz -67.63 dBm -57.39 dB -17.39 dB
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Ref Level 10.00 dBm
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Span 100.0 MHz

Spectrum Emission Mask
Peak Power -6.82 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency Power Abs | PowerRel |  ALimit |
-50,000 MHz 31,500 MHz | 200.000 kHz 7.06100 GHz -67.42 dém -60.61 dB 206148
31,500 MHz -21,000 MHz | 200.000 kHz 7.06912 GHz -58.57 dem -51.76 dB -18.17 dB
21,000 MHz 11,500 MHz | 200.000 kHz 7.08349 GHz -59.56 dBm -52.74 dB -32.73dB |
-11.500MHz | -10.500 MHz | 200.000 kHz | 7.08354 GHz -61.05d8m | -54.24dB | -35.14 dB

10.500 MHz 11.500 MHz | 200.000 kHz 7.10649 GHz -43.98 dBm -37.16 dB -17.26 dB
11.500 MHz 21,000 MHz | 200.000 kHz 7.10651 GHz -43.23 dBm -36.41 dB -16.41 dB
21.000 MHz 31,500 MHz | 200,000 kHz 7.12647 GHz -67.96 dém -61.15 dB -21.19 dB
31.500 MHz 50,000 MHz | 200,000 kHz 7.13822 GHz -67.51 dBm -60.70 dB -20.70 dB
JL _
2024 02:52:49

11AX20MIMO_Ant7_7095_52Tone_RU40

02:58:14

Spectrum o
Ref Level 10.00 dBm Offset 16.03 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -10.81dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.500 MHz 200,000 kHz 7.06289 GHz -67.35 dBm -56.54 dB -16.54 dB
-31.500 MHz -21.000 MHz | 200,000 kHz 7.06353 GHz -67.85 dBm -57.04 dB -17.07 dB
-21.000 MHz -11.500 MHz | 200,000 kHz 7.07404 GHz -63.24 dBm -52.43 dB -24.47 dB
-11.500 MHz |~ -10.500 MHz | 200,000 kHz | 7.08351 GHz -62.96 dBm | 52.15dB  -32.25dB
10.500 MHz 11.500 MHz | 200.000 kHz 7.10649 GHz -47.86 dBm -37.05dB -17.15dB
11.500 MHz 21,000 MHz | 200.000 kHz 7.10654 GHz -46.82 dBm -36.01dB -15.98 dB
21.000 MHz 31,500 MHz | 200,000 kHz 7.12641 GHz -68.04 dém 57.23dB -17.33 dB
31.500 MHz 50,000 MHz | 200,000 kHz 7.13199 GHz -67.62 dBm -56.81 dB -16.81 dB
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Spectrum o
Ref Level 10.00 dBm Offset 16.03 dB Mode Sweep
Count 100/100
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CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.22 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.500 MHz 200,000 kHz 7.06051 GHz -67.58 dBm -55.37 dB -15.37 dB
-31.500 MHz -21.000 MHz | 200,000 kHz 7.06356 GHz -67.99 dBm -55.78 dB -15.84 dB
-21.000 MHz -11.500 MHz | 200,000 kHz 7.07404 GHz -61.92 dBm -49.70 dB -21.74 dB
-11.500 MHz |~ -10.500 MHz | 200,000 kHz | 7.08351 GHz -59.68 dBm | -4766dB  -27.76dB
10.500 MHz 11.500 MHz | 200.000 kHz 7.10649 GHz -47.92 dBm -35.71dB -15.81 dB
11.500 MHz 21,000 MHz | 200.000 kHz 7.10653 GHz -47.23 dBm -35.11dB -15.00 dB
21.000 MHz 31,500 MHz | 200,000 kHz 7.12650 GHz -68.08 dém -55.86 dB -15.87 db
31.500 MHz 50,000 MHz | 200,000 kHz 7.12918 GHz -67.84 dBm -55.62 dB -15.62 dB
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Span 100.0 MHz

Spectrum Emission Mask
Peak Power -6.25 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50,000 MHz 31,800 MHz | 200.000 kHz 7.06311 GHz -66.58 dém -60.33 dB 2033 dB
31,800 MHz 21,200 MHz | 200.000 kHz 7.06881 GHz -60.35 dem -54.10 dB 2045 dB
21,200 MHz 11,600 MHz | 200.000 kHz 7.07386 GHz -66.47 dBm -60.22 dB -32.26 dB |
-11.600MHz | -10.600 MHz | 200.000 kHz | 7.08342 GHz -63.33d8m | -57.08dB |  -37.38.dB

10.600 MHz 11.600 MHz | 200.000 kHz 7.10658 GHz -43.13 dBm -36.88 dB -17.18 dB
11.600 MHz 21,200 MHz | 200.000 kHz 7.10661 GHz -42.61 dBm -36.36 dB -16.35 dB
21.200 MHz 31,800 MHz | 200,000 kHz 7.12678 GHz -67.43 dém -61.18 dB -21.20 dB
31.800 MHz 50,000 MHz | 200,000 kHz 7.13813 GHz -66.95 dBm -60.70 dB -20.70 dB
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Spectrum o
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Spectrum Emission Mask Standard: None
Peak Power -9.93 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31,800 MHz 200,000 kHz 7.05854 GHz -67.59 dBm -57.66 dB -17.66 dB |
-31.800 MHz -21.200 MHz | 200,000 kHz 7.06348 GHz -67.73 dBm -57.80 dB -18.11dB
-21.200 MHz -11.600 MHz 200,000 kHz 7.07395 GHz -59.52 dBm -49.50 dB 21.71dB
-11.600 MHz | -10.600 MHz | 200,000 kHz | 7.08340 GHz -64.95 dBm | 55.01dB  -35.11dB
10.600 MHz 11.600 MHz | 200.000 kHz 7.10658 GHz -46.81 dBm -36.88 dB -17.38 dB
11.600 MHz 21,200 MHz | 200.000 kHz 7.10661 GHz -46.69 dBm -36.75dB -16.74 dB
21.200 MHz 31,800 MHz | 200,000 kHz 7.12671 GHz -68.18 dém -568.24 dB -18.35 dB
31.800 MHz 50,000 MHz | 200,000 kHz 7.12866 GHz -67.63 dBm -57.70 dB -17.70 dB
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CF 7.095 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -11.19 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31,800 MHz 200,000 kHz 7.06032 GHz -67.34 dBm -56.14 dB -16.14 dB
-31.800 MHz -21.200 MHz | 200,000 kHz 7.06320 GHz -67.93 dBm -56.73 dB -16.74 dB
-21.200 MHz -11.600 MHz 200,000 kHz 7.07385 GHz -59.10 dBm -47.91 dB -19.95 dB
-11.600 MHz | -10.600 MHz | 200,000 kHz | 7.08340 GHz -59.61dBm |  -48.42dB | 28.52dB
10.600 MHz 11.600 MHz | 200.000 kHz 7.10658 GHz -47.38 dBm -36.19dB -16.49 dB
11.600 MHz 21,200 MHz | 200.000 kHz 7.10661 GHz -46.24 dBm -35.04 dB -15.04 dB
21.200 MHz 31,800 MHz | 200,000 kHz 7.12678 GHz -68.11 dém -56.91 dB -16.94 dB
31.800 MHz 50,000 MHz | 200,000 kHz 7.12737 GHz -67.51 dBm -56.32 dB -16.32 dB
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Spectrum Emission Mask Standard: None
Peak Power -10.66 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.650 MHz 200,000 kHz 7.07820 GHz -67.62 dBm -56.96 dB -16.96 dB
-31.650 MHz -21.100 MHz | 200,000 kHz 7.08348 GHz -67.96 dBm -57.30 dB -17.44 dB
-21.100 MHz -11.550 MHz | 200,000 kHz 7.09415 GHz -67.92 dBm -57.25 dB -29.46 dB |
-11.550 MHz | -10.550 MHz | 200,000 kHz | 7.10349 GHz -63.73 dBm | 53.06dB  -33.76dB
10.550 MHz 11.550 MHz | 200.000 kHz 7.12653 GHz -47.35 dBm -36.69 dB -17.19.dB
11.550 MHz 21,100 MHz | 200.000 kHz 7.12657 GHz -47.31 dBm -36.64 dB -16.62 dB
21.100 MHz 31,650 MHz | 200,000 kHz 7.14655 GHz -68.17 dém 57.51 dB -17.63 dB
31.650 MHz 50,000 MHz | 200,000 kHz 7.15679 GHz -67.86 dBm -57.20 dB -17.20 dB
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CF 7.115 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.22 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.650 MHz 200,000 kHz 7.07503 GHz -67.19 dBm -55.97 dB -15.97 dB
-31.650 MHz -21.100 MHz | 200,000 kHz 7.08339 GHz -67.57 dBm -56.36 dB -16.40 dB
-21.100 MHz -11.550 MHz | 200,000 kHz 7.09399 GHz -63.54 dBm 52.33dB -24.41 dB
-11.550 MHz | -10.550 MHz | 200,000 kHz | 7.10348 GHz -63.72dBm |  -5251dB|  -33.01dB
10.550 MHz 11.550 MHz | 200.000 kHz 7.12655 GHz -48.30 dBm -37.08dB -17.18 dB
11.550 MHz 21,100 MHz | 200.000 kHz 7.12656 GHz -47.14 dBm -35.93dB -15.92 db
21.100 MHz 31,650 MHz | 200,000 kHz 7.14661 GHz -68.02 dém -56.80 dB -16.85 dB
31.650 MHz 50,000 MHz | 200,000 kHz 7.15356 GHz -67.50 dBm -56.28 dB -16.28 dB
I ) [T
Date 03:16:02
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11AX20MIMO_Ant7_7115_106Tone_RU54

Sp

rum

ﬁ

Ref Level 10.00 dBm
Count 100/100

Offset 16.05 d8

Mode Sweep

@ 1Rm View

Limit ¢heck PABS

0 dBf<2e:

-10 dBm

-20 dBm

-30 dBm l’

-40 dBm

50.dl /

-60 dBm

BUE

-80 dBm

CF 7.115 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -10.91 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz 31,650 MHz | 200.000 kHz 7.07811 GHz -67.39 dém -56.48 dB -16.49 dB
31,650 MHz 21,100 MHz | 200.000 kHz 7.08338 GHz -67.72 dém -56.81 dB -16.84 dB
21,100 MHz 11,550 MHz | 200.000 kHz 7.09407 GHz -59.70 dBm -48.90 dB 2094 dB |
-11.550MHz | -10.550 MHz | 200.000 kHz | 7.10349 GHz -57.92d8m | -47.02dB | -27.92dB

10.550 MHz 11.550 MHz | 200.000 kHz 7.12655 GHz -47.07 dBm -36.17 dB -16.27 dB
11.550 MHz 21,100 MHz | 200.000 kHz 7.12668 GHz -46.34 dBm -35.44 dB -15.33 dB
21.100 MHz 31,650 MHz | 200,000 kHz 7.14651 GHz -67.81 dém -56.91 dB -17.07 db
31.650 MHz 50,000 MHz | 200,000 kHz 7.15052 GHz -67.57 dém -56.66 dB -16.66 dB

JL

.2024 03:18:02

G e

11AX20MIMO_Ant5_7115_26Tone_RUS8

Sp

rum

ﬁ

Ref Level 10.00 dBm
Count 100/100

Offset 16.09 d8

Mode Sweep

@ 1Rm View

Limit ¢heck PABS

0 dBf<2e:

-10 dBm

-20 dBm

-30 dBm l’

-40 dBm
sod et

-60 dBm

T

-80 dBm

CF 7.115 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -11.26 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50,000 MHz 31,800 MHz | 200.000 kHz 7.08249 GHz -67.78 dém -56.52 dB -16.52 dB
31,800 MHz 21,200 MHz | 200.000 kHz 7.08345 GHz -68.19 dém -56.92 dB -17.20 dB |
21,200 MHz 11,600 MHz | 200.000 kHz 7.09390 GHz -68.34 dBm -57.08 dB A6dB
-11.600MHz | -10.600 MHz | 200.000 kHz | 7.10340 GHz -65.84d8m | -54.58dB | ¥

10.600 MHz 11.600 MHz | 200.000 kHz 7.12660 GHz -48.72 dBm -37.46 dB .
11.600 MHz 21,200 MHz | 200.000 kHz 7.12662 GHz -48.20 dBm -36.94 dB E
21.200 MHz 31,800 MHz | 200,000 kHz 7.14673 GHz -68.59 dém 57.33 dB E
31.800 MHz 50,000 MHz | 200,000 kHz 7.14935 GHz -68.00 dBm -56.83 dB E
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11AX20MIMO_Ant5_7115_52Tone_RU40

Spectrum

ﬁ

Ref Level 10.00 dBm
Count 100/100

Offset 16.09 d8

Mode Sweep

@ 1Rm View

Limit
0 defh=

heck

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dRm

-60 dBm

e

-80 dBm

CF 7.115 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -11.43 dBm

Standard: None

RBW 200.000 kHz

Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz 31,800 MHz | 200.000 kHz 7.06615 GHz -67.39 dém -55.95 dB -15.95 dB
31,800 MHz 21,200 MHz | 200.000 kHz 7.08342 GHz -67.86 dm -56.43 dB -16.67 dB
21,200 MHz 11,600 MHz | 200.000 kHz 7.09387 GHz -62.11 dBm -50.68 dB 22.73dB |
-11.600MHz | -10.600 MHz | 200.000 kHz | 7.10340 GHz -65.56 d8m | -54.12dB | -34.22dB

10.600 MHz 11.600 MHz | 200.000 kHz 7.12659 GHz -48.37 dBm -36.94 dB -17.24 dB
11.600 MHz 21,200 MHz | 200.000 kHz 7.12668 GHz -47.12 d8m -35.68 dB -15.62 dB
21.200 MHz 31,800 MHz | 200,000 kHz 7.14679 GHz -68.24 dgm -56.80 dB -16.82 dB
31.800 MHz 50,000 MHz | 200,000 kHz 7.14882 GHz -67.74 dBm -56.31 dB -16.31 dB
| ) (T
2024 03:16:51

11AX20MIMO_Ant5_7115_106Tone_RUS54

Sp

rum

ﬁ

Ref Level 10.00 dBm
Count 100/100

Offset 16.09 d8

Mode Sweep

@ 1Rm View

Limit
0 defh=

heck BS

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dRm

-60 dBm

T

-80 dBm

CF 7.115 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -11.59 dBm

Standard: None

RBW 200.000 kHz

Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz 31,800 MHz | 200.000 kHz 7.08173 GHz -67.22 dém -55.62 dB -15.62 dB
31,800 MHz 21,200 MHz | 200.000 kHz 7.08327 GHz -67.88 dBm -56.29 dB -16.36 dB
21,200 MHz 11,600 MHz | 200.000 kHz 7.09387 GHz -59.84 dBm -48.25 dB 20.31dB |
-11.600MHz | -10.600 MHz | 200.000 kHz | 7.10340 GHz -50.50dem | -47.90de | -28.00 dB

10.600 MHz 11.600 MHz | 200.000 kHz 7.12659 GHz -47.64 dBm -36.05dB -16.35 dB
11.600 MHz 21,200 MHz | 200.000 kHz 7.12661 GHz -47.40 dBm -35.80 dB -15.80 dB
21.200 MHz 31,800 MHz | 200,000 kHz 7.14680 GHz -67.95 dém -56.35 dB -16.36 dB
31.800 MHz 50,000 MHz | 200,000 kHz 7.15181 GHz -67.71 dgm -56.12 dB -16.12 dB

G e
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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
80 Level ({dBuV)
70.0
0.0 | 15E RS§247-QP
50.0 | 15E RSS247-AVG
40.0 4t
[ 5
i 7 "
30.0
| bk
20.0
10.0
V5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-1 2023 LINE
Over I_:i:n:it' Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dF ~ dBuv  dBuv a8 dE
1 0.152 40.97 -24.90 £5.87 30.50 0.05 10.42 QF
2%  0.152 33.07 -22.80 B55.87 22.60 0.05 10.42 Average
3 0.171 36.06 -28.84 64.90 25.60 0.04 10.42
4 0.171 26.06 -28.84 54.90 15.60 0.04 10.42 Average
5 0.197 37.34 -26.42 63.76 26.90 0.03 10.41 QP
6 0.187 30.74 -23.02 53.76 20.30 0.03 10.41 Average
7 8.105 30.77 -28.23 60.00 20.50 -0.15 10.42 QP
8 8.105 25.57 -24.43 50.00 15.30 —0.15 10.42 Average
9 8.016 31.67 -28.33 £0.00 21.30 -0.15 10.52 QF
10 B.916 25.47 -24.53 50.00 15.10 -0.15 10.52 Average
11 12.253 32.07 -27.93 60.00 21.20 —0.14 11.01
12 12.253 26.47 -23.53 50.00 15.60 —0.14 11.01 Average
Sporton International Inc. (Kunshan) Page Number : Bl of B2
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: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
60.0 | 15E RS§247-QP
50.0 | 15E RSS247-AVG
40.0
p : 9
30.0 2 i
i 10 1P
20.0
10.0
V5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-N 2023 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dF ~ dBuv  &Buv a8 dE
1 0.166 39.86 -25.30 65.16 29.40 0.04 10.42 QP
2+  0.166 30.16 —25.00 55.16 19.70 0.04 10.42 Average
3 0.172 35.66 -29.20 64.86 25.20 0.04 10.42
4 0.172 23.86 -31.00 54.86 13.40 0.04 10.42 Average
5 5.031 32.13 -27.87 60.00 22.20 -0.13 10.06
6 5.031 23.53 —26.47 50.00 13.60 —0.13 10.06 Average
7 7.566 27.12 -32.88 £0.00 16.90 -0.12 10.34
8 7.566 24.82 —25.18 50.00 14.60 —0.12 10.34 Average
9 8.683 30.24 -29.76 60.00 19.91 -0.16 10.49
10 B.683 24.24 -25.76 50.00 13.91 -0.16 10.49 Average
11 12.384 30.17 -28.83 £0.00 19.30 —0.15 11.02 QF
12 12.384 24.67 -25.33 50.00 13.80 -0.15 11.02 Average
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBpV) — Limit Line(dBuV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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Appendix C. Radiated Spurious Emission

. . Relative Humidity : | 41~42%
Test Engineer : levi zhao
Temperature : 22~23°C
Radiated Spurious Emission Test Modes
Mode Band FGa:zd) Antenna Modulation Channel @ Frequency 2::2 RU Remark
Mode 1 | U-NII-5 | 5.925-6.425 CDD 7+5 802.11a 1 5955 6Mbps - -
Mode 2 | U-NII-5 | 5.925-6.425 CDD 7+5 802.11a 45 6175 6Mbps - -
Mode 3 | U-NII-5 | 5.925-6.425 CDD 7+5 802.11a 93 6415 6Mbps - -
Mode 4 | U-NII-5 | 5.925-6.425 CDD 7+5  802.11ax HE20 1 5955 MCSO0 - -
Mode 5 | U-NII-5 | 5.925-6.425 CDD 7+5  802.11ax HE20 45 6175 MCSO0 - -
Mode 6 | U-NII-5 | 5.925-6.425 CDD 7+5  802.11ax HE20 93 6415 MCSO0 - -
Mode 7 | U-NII-5 | 5.925-6.425 CDD 7+5 802.11ax HE20 1 5955 MCSO0 26/0 -
Mode 8 | U-NII-5 | 5.925-6.425 CDD 7+5 802.11ax HE20 1 5955 MCSO | 52/37 -
Mode 9 | U-NII-5 | 5.925-6.425 CDD 7+5 802.11ax HE20 1 5955 MCSO @ 106/53 -
Mode 10 | U-NII-5 | 5.925-6.425 CDD 7+5 802.11ax HE40 3 5965 MCSO0 - -
Mode 11 | U-NII-5 | 5.925-6.425 CDD 7+5 802.11ax HE40 43 6165 MCSO0 - -
Mode 12 | U-NII-5 | 5.925-6.425 CDD 7+5  802.11ax HE40 91 6405 MCSO0 - -
Mode 13 | U-NII-5 | 5.925-6.425 CDD 7+5  802.11ax HE80 7 5985 MCSO0 - -
Mode 14 | U-NII-5 | 5.925-6.425 CDD 7+5  802.11ax HE80 39 6145 MCSO0 - -
Mode 15 | U-NII-5 | 5.925-6.425 CDD 7+5 802.11ax HE80 87 6385 MCSO0 - -
Mode 16 = U-NII-5 | 5.925-6.425 CDD 7+5 802.11ax HE160 15 6025 MCSO - -
Mode 17 | U-NII-5 | 5.925-6.425 CDD 7+5 802.11ax HE160 47 6185 MCSO - -
Mode 18 | U-NII-5 | 5.925-6.425 CDD 7+5 802.11ax HE160 79 6345 MCSO - -
Mode 19 | U-NII-6 6.425-6.525 CDD 7+5 802.11a 97 6435 6Mbps - -
Mode 20 | U-NII-6 6.425-6.525 CDD 7+5 802.11a 105 6475 6Mbps - -
Mode 21 | U-NII-6 6.425-6.525 CDD 7+5 802.11a 113 6515 6Mbps - -
Mode 22 | U-NII-5 | 5.925-6.425 CDD 7+5  802.11ax HE20 97 6435 MCSO0 - -
Mode 23 | U-NII-6 = 6.425-6.525 CDD 7+5  802.11ax HE20 105 6475 MCSO0 - -
Mode 24 | U-NII-6 = 6.425-6.525 CDD 7+5  802.11ax HE20 113 6515 MCSO - -
Mode 25 | U-NII-6 = 6.425-6.525 CDD 7+5  802.11ax HE40 99 6445 MCSO - -
Mode 26 | U-NII-6 = 6.425-6.525 CDD 7+5  802.11ax HE40 107 6485 MCSO - -
Mode 27 | U-NII-6 = 6.425-6.525 CDD 7+5  802.11ax HE40 115 6525 MCSO - -
Mode 28 | U-NII-6 = 6.425-6.525 CDD 7+5  802.11ax HE80 103 6465 MCSO0 - -
Mode 29 | U-NII-6 = 6.425-6.525 CDD 7+5  802.11ax HE80 119 6545 MCSO0 - -
Mode 30 | U-NII-6 | 5.925-6.425 CDD 7+5 802.11ax HE160 111 6505 MCSO0 - -
Mode 31 | U-NII-7 6.525-6.875 CDD 7+5 802.11a 117 6535 6Mbps - -
Mode 32 | U-NII-7 6.525-6.875 CDD 7+5 802.11a 149 6695 6Mbps - -
Mode 33 | U-NII-7 6.525-6.875 CDD 7+5 802.11a 185 6875 6Mbps - -
Mode 34 | U-NII-7 | 6.525-6.875 CDD 7+5  802.11ax HE20 117 6535 MCSO0 - -
Mode 35 | U-NII-7 | 6.525-6.875 CDD 7+5  802.11ax HE20 149 6695 MCSO0 - -
Mode 36 = U-NII-7 = 6.525-6.875 CDD 7+5  802.11ax HE20 185 6875 MCSO0 - -
Mode 37 | U-NII-7 = 6.525-6.875 CDD 7+5  802.11ax HE40 123 6565 MCSO0 - -
Mode 38 ' U-NII-7  6.525-6.875 CDD 7+5  802.11ax HE40 147 6685 MCSO0 - -
Mode 39 | U-NII-8  6.875-7.125 CDD 7+5  802.11ax HE40 179 6845 MCSO0 - -
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Mode 40 | U-NII-7 | 6.525-6.875 CDD 7+5  802.11ax HE80 135 6625 MCSO0 - -
Mode 41 | U-NII-7 = 6.525-6.875 CDD 7+5  802.11ax HE80 151 6705 MCSO0 - -
Mode 42 | U-NII-7 = 6.525-6.875 CDD 7+5  802.11ax HE80 183 6865 MCSO0 - -
Mode 43 | U-NII-7 | 6.525-6.875 CDD 7+5 802.11ax HE160 143 6665 MCSO0 - -
Mode 44 | U-NII-8 | 6.875-7.125 CDD 7+5 802.11ax HE160 175 6825 MCSO0 - -
Mode 45 | U-NII-8 | 6.875-7.125 CDD 7+5 802.11a 189 6895 6Mbps - -
Mode 46 | U-NII-8 | 6.875-7.125 CDD 7+5 802.11a 209 6995 6Mbps - -
Mode 47 | U-NII-8 | 6.875-7.125 CDD 7+5 802.11a 229 7095 6Mbps - -
Mode 48 | U-NII-8 | 6.525-6.875 CDD 7+5  802.11ax HE20 189 6895 MCSO0 - -
Mode 49 | U-NII-8  6.525-6.875 CDD 7+5  802.11ax HE20 209 6995 MCSO0 - -
Mode 50 | U-NII-8 = 6.525-6.875 CDD 7+5  802.11ax HE20 229 7095 MCSO0 - -
Mode 51 | U-NII-8  6.525-6.875 CDD 7+5  802.11ax HE20 229 7095 MCSO0 26/8 -
Mode 52 | U-NII-8 = 6.525-6.875 CDD 7+5  802.11ax HE20 229 7095 MCSO | 52/40 -
Mode 53 | U-NII-8 | 6.525-6.875 CDD 7+5  802.11ax HE20 229 7095 MCSO | 106/54 -
Mode 54 | U-NII-8 | 6.875-7.125 CDD 7+5  802.11ax HE40 203 6965 MCSO0 - -
Mode 55 | U-NII-8 | 6.875-7.125 CDD 7+5  802.11ax HE40 227 7085 MCSO0 - -
Mode 56 | U-NII-8 | 6.875-7.125 CDD 7+5 802.11ax HE80 199 6945 MCSO0 - -
Mode 57 | U-NII-8 = 6.875-7.125 CDD 7+5  802.11ax HE80 215 7025 MCSO0 - -
Mode 58 | U-NII-8 | 6.875-7.125 CDD 7+5 802.11ax HE160 207 6985 MCSO0 - -
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Summary of each worse mode

Mode = Modulation | Ch. (T\;ig) (d;iz/ellm) (dlélun:/l;m) M(ng)m Pol. Z?/Zk Result | Remark
1 802.11a 1 5924.11 36.94 68.20 -31.26 = H | AVERAGE | Pass Band Edge
1 802.11a 1 11910.00 44.96 74.00 -29.04  H PEAK Pass | Harmonic
2 802.11a 45 - - - - - - Band Edge
2 802.11a 45 12350.00 45.98 74.00 -28.02 H PEAK Pass | Harmonic
3 802.11a 93 - - - - - - - Band Edge
3 802.11a 93 12830.00 46.69 88.20 -41.51  H PEAK Pass | Harmonic
4 802.11ax HE20 | 1 5911.23 36.96 68.20 -31.24 | H AVERAGE Pass |Band Edge
4 802.11ax HE20 1 11910.00 45.99 74.00 -28.01  V PEAK Pass | Harmonic
5 802.11ax HE20 | 45 - - - - - - - Band Edge
5 802.11ax HE20 | 45 12350.00 46.75 74.00 2725  H PEAK Pass | Harmonic
6 802.11ax HE20 | 93 - - - - - - - Band Edge
6 802.11ax HE20 | 93 12830.00 46.50 88.20 -41.70  H PEAK Pass | Harmonic
7 802.11ax HE20 | 1 5923.74 37.12 68.20 -31.08 | H | AVERAGE Pass Band Edge
7 802.11ax HE20 | 1 - - - - - - - Harmonic
8 802.11ax HE20 1 5919.57 37.14 68.20 -31.06 | H | AVERAGE Pass Band Edge
8 802.11ax HE20 | 1 - - - - - - - Harmonic
9 802.11ax HE20 | 1 5917.34 37.14 68.20 -31.06 | H | AVERAGE  Pass |Band Edge
9 802.11ax HE20 | 1 - - - - - - - Harmonic
10 |802.11ax HE40 | 3 5924.60 37.30 68.20 -30.90 | H | AVERAGE  Pass |Band Edge
10 802.1laxHE40 3 11930.00 46.09 74.00 2791 | V PEAK Pass | Harmonic
11 | 802.11ax HE40 43 - - - - - - - Band Edge
11  802.11ax HE40 | 43 12330.00 46.13 74.00 -27.87  H PEAK Pass | Harmonic
12 | 802.11ax HE40 @ 91 - - - - - - - Band Edge
12 802.11ax HE40 | 91 12810.00 46.49 88.20 -41.71  H PEAK Pass | Harmonic
13 | 802.11axHE80 | 7 5921.25 42.16 68.20 -26.04 | H | AVERAGE Pass |Band Edge
13 | 802.11axHE80 | 7 11970.00 45.38 74.00 -28.62 | V PEAK Pass | Harmonic
14 | 802.11ax HE80 | 39 - - - - - - - Band Edge
14 | 802.11ax HE80 | 39 12290.00 46.49 74.00 2751 | V PEAK Pass | Harmonic
15 802.11ax HE80 | 87 - - - - - - - Band Edge
15 802.11ax HE80 | 87 12770.00 46.73 88.20 -41.47 | V PEAK Pass | Harmonic
16 SgZE.i(lsgx 15 5923.09 44.75 68.20 -23.45 H Average Pass | Band Edge
16 Sglzz'iégx 15 8025.00 4845 = 5400 -555 H | Average Pass = Harmonic
17 Salzz'iégx a7 - - - - - - - Band Edge
17 SE'ZE‘iégX a7 12370.00 47.65 74.00 -26.35 | V PEAK Pass | Harmonic
18 SE'ZE'%SX 79 - - - - - - - Band Edge
18 Sglzz'iégx 79 12690.00 46.86 7400 2714 V| PEAK | Pass Harmonic
19 802.11a 97 - - - - - - - Band Edge
19 802.11a 97 12870.00 47.56 88.20 -40.64 H PEAK Pass | Harmonic
20 802.11a 105 - - - - - - - Band Edge
20 802.11a 105 12950.00 46.60 88.20 -41.60 | V PEAK Pass | Harmonic
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21 802.11a 113 - - - - - - - Band Edge
21 802.11a 113 13030.00 46.79 88.20 -41.41 |V PEAK Pass | Harmonic
22 | 802.11ax HE20 | 97 - - - - - - - Band Edge
22 | 802.11ax HE20 97 12870.00 47.03 88.20 -41.17  H PEAK Pass | Harmonic
23 | 802.11ax HE20 105 - - - - - - - Band Edge
23 | 802.11ax HE20 | 105 12950.00 46.71 88.20 -41.49 | H PEAK Pass | Harmonic
24 | 802.11ax HE20 113 - - - - - - - Band Edge
24 | 802.11ax HE20 @ 113 13030.00 46.82 88.20 -41.38  V PEAK Pass | Harmonic
25 | 802.11ax HE40 | 99 - - - - - - - Band Edge
25 |802.11ax HE40 99 12890.00 46.67 88.20 -41.53  H PEAK Pass | Harmonic
26 | 802.11ax HE40 107 - - - - - - - Band Edge
26 | 802.11ax HE40 | 107 12970.00 46.95 88.20 -41.25 | V PEAK Pass | Harmonic
27 | 802.11ax HE40 115 - - - - - - - Band Edge
27 | 802.11ax HE40 | 115 13050.00 47.56 88.20 -40.64 H PEAK Pass | Harmonic
28 | 802.11ax HE80O 103 - - - - - - - Band Edge
28 | 802.11ax HE80O 103 12930.00 47.24 88.20 -40.96 | V PEAK Pass | Harmonic
29 | 802.11ax HE80 119 - - - - - - - Band Edge
29 | 802.11ax HE80 | 119 13090.00 46.84 88.20 -41.36 | V PEAK Pass | Harmonic
30 SRREAC iy . . . - - . - Band Edge
30 S021aX 11 1301000  47.20 8820 -41.00 V = PEAK  Pass  Harmonic
31 802.11a 117 - - - - - - - Band Edge
31 802.11a 117 13070.00 47.72 88.20 -40.48 | H PEAK Pass | Harmonic
32 802.11a 149 - - - - - - - Band Edge
32 802.11a 149 13390.00 46.46 74.00 -2754 |V PEAK Pass | Harmonic
33 802.11a 185 - - - - - - - Band Edge
33 802.11a 185 13750.00 46.83 88.20 -41.37 H PEAK Pass | Harmonic
34 | 802.11ax HE20 117 - - - - - - - Band Edge
34 | 802.11ax HE20 | 117 13070.00 47.61 88.20 -40.59  H PEAK Pass | Harmonic
35 | 802.11ax HE20 149 - - - - - - - Band Edge
35 | 802.11ax HE20 149 13390.00 46.54 74.00 -27.46 H PEAK Pass | Harmonic
36 | 802.11ax HE20 185 - - - - - - - Band Edge
36 | 802.11ax HE20 185 13750.00 46.93 88.20 -41.27  H PEAK Pass | Harmonic
37 | 802.11ax HE40 | 123 - - - - - - - Band Edge
37 | 802.11ax HE40 | 123 13130.00 47.61 88.20 -40.59  H PEAK Pass | Harmonic
38 | 802.11ax HE40 147 - - - - - - - Band Edge
38 | 802.11ax HE40 147 13370.00 47.26 74.00 -26.74 \% PEAK Pass Harmonic
39 | 802.11ax HE40 179 - - - - - - - Band Edge
39 | 802.11ax HE40 179 13690.00 45.93 88.20 -42.27  H PEAK Pass | Harmonic
40 | 802.11ax HE80 135 - - - - - - - Band Edge
40 | 802.11ax HE80 135 13250.00 46.63 74.00 2737 |V PEAK Pass | Harmonic
41 | 802.11ax HE80 151 - - - - - - - Band Edge
41 | 802.11ax HE80 | 151 13410.00 47.16 88.20 -41.04 H PEAK Pass Harmonic
42 | 802.11ax HE80 183 - - - - - - - Band Edge
42 | 802.11ax HE80 | 183 13730.00 46.26 88.20 -41.94 H PEAK Pass Harmonic
43 SE'ZE'iégX 143 - - - - - - - Band Edge
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43 Sgéiégx 143 13330.00 46.68 74.00 -27.32 \% PEAK Pass Harmonic
44 Salzz'iégx 175 - - - - - - - Band Edge
44 O021aX 175 1365000 = 47.17 8820 -41.03 V  PEAK  Pass  Harmonic
45 802.11a 189 - - - - - - - Band Edge
45 802.11a 189 13790.00 46.77 88.20 -41.43 |V PEAK Pass | Harmonic
46 802.11a 209 - - - - - - - Band Edge
46 802.11a 209 13990.00 47.39 88.20 -40.81 H PEAK Pass Harmonic
47 802.11a 229 7209.68 39.81 68.20 -28.39 V | AVERAGE | Pass | Band Edge
47 802.11a 229 14190.00 46.42 88.20 -41.78 H PEAK Pass Harmonic
48 | 802.11ax HE20 | 189 - - - - - - - Band Edge
48 | 802.11ax HE20 | 189 13790.00 45.82 88.20 -42.38  H PEAK Pass | Harmonic
49 | 802.11ax HE20 209 - - - - - - - Band Edge
49 | 802.11ax HE20 | 209 13990.00 45.36 88.20 -42.84  H PEAK Pass | Harmonic
50 | 802.11ax HE20 229 7202.52 39.79 68.20 -2841 H Average Pass | Band Edge
50 | 802.11ax HE20 229 9455.50 49.72 54.00 -4.28 H Average Pass | Harmonic
51 | 802.11ax HE20 229 7208.11 39.76 68.20 -28.44 H Average Pass | Band Edge
51 | 802.11ax HE20 | 229 9455.50 47.65 54.00 -6.35 H Average Pass | Harmonic
52 | 802.11ax HE20 229 7206.52 39.77 68.20 -28.43 H Average Pass | Band Edge
52 | 802.11ax HE20 | 229 9455.50 48.31 54.00 -5.69 H Average Pass | Harmonic
53 | 802.11ax HE20 229 7202.50 39.79 68.20 -2841 H Average Pass | Band Edge
53 | 802.11ax HE20 | 229 9455.50 47.81 54.00 -6.19 H Average Pass | Harmonic
54 | 802.11ax HE40 203 - - - - - - - Band Edge
54 | 802.11ax HE40 203 13930.00 45.71 88.20 -42.49 H PEAK Pass Harmonic
55 | 802.11ax HE40 227 7125.00 40.29 68.20 -27.91 V | AVERAGE | Pass Band Edge
55 | 802.11ax HE40 227 14170.00 45.64 88.20 -42.56 H PEAK Pass Harmonic
56 | 802.11ax HE80 | 199 - - - - - - - Band Edge
56 | 802.11ax HE80 | 199 13890.00 44.86 88.20 -43.34 | V PEAK Pass | Harmonic
57 | 802.11ax HE80 215 7130.50 41.12 68.20 -27.08 | V Average Pass | Band Edge
57 | 802.11ax HE80 § 215 9365.50 48.48 54.00 -5.52 H Average Pass | Harmonic
58 S0l 207 712625 5405 = 6820  -1415 V  Average Pass Band Edge
58 SgZE.i(lsgx 207 9311.50 47.86 54.00 -6.14 H Average Pass | Harmonic
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3D0607F

Mode Band Edge
U-NII-5_5.925-6.425_802.11a_CH1_5955MHz
ANT CDD 7+5
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 1 -
Wik BE(Peak WiFi 6E(Peak|
N ¥ B3 |
5.0 A
a 1 48 | pribetsnpbatiny e
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Ax APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 586706 47.9 88.20 -0.24 4B.63 5.7 IL3 3031 060 108 36 PEAC 1 595,00 9147 ---emn --ee- B.79 3.4 1142 3908 .00 100 36 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
1
N B3
W\H-E{u\\’vﬁj WIFLSE(AVG)]
5.0 A |
448 44
Av 1 \/__N,_,,_,—-./“—’“
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Ax APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MhENe B &N Bh & B B o &
1 592411 3654 68.20 3126 219.30 35.37 1L4b 30.22 Q.00 100 36 AVERAGE 1 595,00 8LAL ------ ---e- 7.4 B4 1147 3908 000 100 36 AVERAGE
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Mode Band Edge
U-NII-5_5.925-6.425_802.11a_CH1_5955MHz
ANT CDD 7+5
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 i -
W\HBEIP\EP% WiFi 6E(Peak|
N B3 |
5.0 A
T u ittt
Peak it W
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Ax APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 583833 49.17 88.20 -38.93 4178 5.4 1L3 30.07 Q.00 306 152 PEAC 1 595,00 99.62 ------ ------ 8.0 3.6 1143 3917 0.0 36 251 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
1
N B3
W\H-M WIFLSE(AVG)]
448 44
Av 1 \/___h,_w“—""
g s 75 W
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Ax APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MhENe B &N Bh & B B o &
1 592018 3693 68.20 -3L7 19.38 35.37 LL4b 0.2 Q.00 306 152 AVERAGE 1 595,00 8L5L ----m- ---e- 7478 3H.47 1143 3907 .00 36 251 AVERAGE

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3D0O607F

Pol. Horizontal Vertical
mLeveI(nBuvnn) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
il Wi Pk i Wi B[Pk
80— — : 80— — :
| WF\-ﬁEI@ il WFI-6EI@
Peak e | e
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 11910.00 44.5 74.00 -29.04 %6.04 38.63 16.60 66.33 0.8 - -- PEAC 1 11910.00 44.66 74.00 -29.34 35.74 38.63 16.62 66.33 0.8 - -- PEAC

Sporton Int

ernational Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2BEPUFMP193
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Pol. Horizontal Vertical
1‘.lr!‘\uwel(liBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
il Wi Pk i Wi B[Pk
80— — : 80— — :
| WH-SEI@ il WFI-SEI@
44 1 o 1
Peak PR————T R A
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (Miz) Frequency (Mz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12350.00 45.58 74.00 -28.00 %6.21 38.84 1691 65.99 0.8 - - PEAC 1 12350.00 45.93 74.00 -28.07 %617 38.84 1691 65.99 0.0 - - PEAC
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3D0O607F

]
i WRLEAG)
A g

1
Peak e
Avg 35
163
10000 11600, 13200, 14800, 16400, 18000
Frequency (Miz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modwmdwn & BN B B B B o g
1 12830.00 46.69 88.20 -41.51 2.97 30.03 1.2 65.53 .08 -~ PEAK

Pol. Horizontal Vertical
el B el B
138 134
LA a5
31.3_ [ | i . [ |
i Wi E[Peal) | Wi GE[Pe)
i — — 7 — —

]
i WREG )|
1
v 4 L

b
1 ki
10000 1600, 13200, 14800, 16400, 18000
Frequency (Mz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MWW & B0 B B B B a dg
1 12830.00 46.41 88.20 -41.79 .69 30.63 17.22 65.53 0.0 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2BEPUFMP193
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FCC RF Test Report

SPORTON LAB. Report No. : FR3D0607F
4
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_5955MHz
ANT CDD 7+5
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 1
W\HBW Vi GE(Peak
N B3 |
5.0 A
a8 1 I MWW
Peak
15 35
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5849.10 43.67 88.20 -30.53 4133 3.5 113 0.4 om0 1M 37 PEK 1 595,08 93,71 ---emn --e- B.08 .47 1143 3017 .00 14 37 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
1
N B3
WIFLBE(AVG) WIFLSE(AVG)]
5.0 A |
448 44
Av 1 \/__N_J,_,\.r-_f‘
g s 75 W
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Ax APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MhENe B &N Bh & B B o &
1 91123 3696 68.20 314 1948 35.33 1L3 0.4 Q.00 14 37 AVERAGE 1 595,00 8L2Y ------ ---e- 7481 3.4 1142 3908 .00 184 37 AVERAGE
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saranas. FCC RF Test Report

Report No. : FR3D0607F

Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_5955MHz
ANT CDD 7+5
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 -
Witi 6E(Peak) WiFi 6E(Peak|
N B3 |
5.0 A
" 1 u it
Peak
15 35
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 599350 43.39 88.20 -30.81 40.01 35.33 113 0.4 000 108 3B PEAC 1 595,00 85.9 ------ ------ W5 B4 L4 BT e 10 36 PEA
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
N B3 1
WG WIFLSE(AVG)]
5.0 ¥ A |
448 44
Av ’ wf‘#,h_Luﬂwnw,a
g s 75 W
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592489 3693 68.20 -3L7 19.38 35.37 1L4b 0.2 Q.00 100 38 AVERAGE 1 595,00 76,40 ------ ----o- 68.69 35.47 1143 3917 @.00 100 35 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2BEPUFMP193
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Report No. : FR3D0O607F

Pol. Horizontal Vertical
mLﬁ&I(ﬂBﬂVﬁn} o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
il Wi Pk i Wi B[Pk
80— — : 80— — :
| WF\-EEI@ il WFI-EEI@
s * L : !
Peak [PV — WP
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modwmdwn & BN B B B B o g MWW & B0 B B B B a dg
1 11910.00 45.40 74.00 -28.60 6.4 38.63 16.60 66.33 0.00 -~ PEAK 1 11910.00 45.%9 74.00 -28.01 7.7 38.63 16.62 66.33 0.0 - -- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2BEPUFMP193
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samran s, FCC RF Test Report Report No. : FR3D0607F

Pol. Horizontal Vertical
1‘.lr!‘\uwel(liBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
il Wi Pk i Wi B[Pk
80— — : 80— — :
| WH-EEI@ il WFI-EEI@
1 P 1
Peak g ———
[Pt
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (Miz) Frequency (Mz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12350.00 4675 74.80 -27.15 %6.99 38.84 1691 65.99 0.8 - - PEAC 1 12350.00 46.35 74.00 -27.65 3639 38.84 1691 65.99 0.0 - - PEAC
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Report No. : FR3D0O607F

Pol. Horizontal Vertical
mLﬁ&I(ﬂBﬂVﬁn} o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
il Wi Pk i Wi B[Pk
80— — : 80— — :
| WF\-EEI@ il WFI-EEI@
1L 1 P ]
Peak [IT—————— e I
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12830.00 46.50 88.20 -41.70 35.78 30.03 1.2 6553 0.8 - - PEAC 1 12830.00 46.13 88.20 -42.07 .41 30.83 1.2 65.53 0.0 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2BEPUFMP193
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3D0607F

7
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_26/0_5955MHz
ANT CDD 7+5
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 1 -
Wik 8Peak) WiFi 6E(Peak|
5.0 A
49 1 53 WMMWM
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5883.64 43.20 88.20 -40.00 40.81 B9 IL¥ 0.7 ome 17 37 PEK 1 595,00 9074 ---em- --e- B.bo 3.4 1142 3908 600 17 37PEM
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
1
N B3
WIFLBE[AVG) WIFLSE(AVG)]
448 44
Av 9 W
g s 75 W
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 595374 3702 68.20 3108 1.7 35.37 L4 0.2 080 17 37 AVERAGE 1 595,00 8417 ---om- --e- 76.49 35,04 1142 3908 .00 117 37 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2BEPUFMP193
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FCC RF Test Report

SPORTON LAB. Report No. : FR3D0607F
7
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_26/0_5955MHz
ANT CDD 7+5
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 -
Wik GE{Peak) 1 WiFi 6E(Peak|
N B3 |
5.0 A
1 PRttt
oy PETRTY N TRIRIN| W A
Al L e b il B Ll
Peak '
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Ax APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5886.60 49.00 88.20 -30.20 4162 5.9 1LY 0.8 060 188 9 PEAK 1 595,00 83.86 ------ ------ BLIB 35.44 1142 3918 0.0 108 9 PEA
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
B3 i3 ]
W\H,@[A\’GJ WIFLSE(AVG)]
448 44
Av 9 \/""WJWJ
g s 74 W
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 99571 3711 68.20 3109 9.5 35.37 LL4b 0.2 o.00 188 9 AVERAGE 1 595,00 BLAT ------ ---e- 7339 B4 1140 3908 600 108 9 AVERAGE
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saranas. FCC RF Test Report

Report No. : FR3D0607F

Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_52/37_5955MHz
ANT CDD 7+5
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 1 -
Wik E{Peak) WiFi 6E(Peak|
N B3 |
5.0 hi A
a8 1 o WWWWM
Peak
15 35
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 588420 43.61 88.20-30.59 4113 5.8 1136 0.8 000 108 37 PEN 1 595,00 93.07 ---o-- ---e- 0.9 3.4 1142 3908 .00 100 37 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
1
N B3
WIFLBE(AVG) WIFLSE(AVG)]
448 44
Av 1 —
g s 75 W
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Ax APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MhENe B &N Bh & B B o &
1 9919.57 37.14 68.20 -3L0e 20.60 35.36 1L.4b 30.2 Q.00 100 37 AVERAGE 1 595,00 83.79 ------ ---e- 76,11 3.4 1142 3908 .00 100 37 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2BEPUFMP193
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o ss. FCC RF Test Report Report No. : FR3D0607F
8
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_52/37_5955MHz
ANT CDD 7+5
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 i -
Wik E(Beak) WiFi 6E(Peak|
5.0 A
a8 i a4 WNMM%MW‘“
Peak M
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 391399 43.73 88.20 -30.47 4103 5.3 113 3.3 060 30 193 PEK 1 595,00 99.62 ------ ------ B.04 3.4 1147 3908 .00 3 203 PEMC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
1
N B3
W\H-@}Vﬁj WIFLSE(AVG)]
448 44
Av 1 W
g s 75 W
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Ax APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MhENe B &N Bh & B B o &
1 392356 37.12 68.20 3108 1.7 35.37 LL4b 0.2 Q.00 30 153 AVERAGE 1 595,00 8LAT ---o-- --e- 7.9 3H.44 1147 3908 .00 310 253 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C19 of C98
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saranas. FCC RF Test Report

Report No. : FR3D0607F

Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_106/53_5955MHz
ANT CDD 7+5
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 i -
Wik GEPeak WiFi 6E(Peak|
N M B3 |
5.0 A
a8 1 I M
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 580L.46 43.63 88.20 -30.57 4133 %515 113 0.8 060 1@ 37 PEK 1 595,00 99.80 ------ ------ B4 3.4 1147 3908 .00 100 37 PEM
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
1
N B3
WIFLSE(AVG WIFLSE(AVG)]
448 44
Ay : W
g s 75 W
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Ax APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MhENe B &N Bh & B B o &
1 917.34 37.14 68.20 3106 29.63 35,35 1139 30.3 Q.00 100 37 AVERAGE 1 595,00 8403 ------ ---e- 76.35 3.4 1142 3908 .00 100 37 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2BEPUFMP193
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FCC RF Test Report

SPORTON LAB. Report No. : FR3D0607F
9
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_106/53_5955MHz
ANT CDD 7+5
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
113§ 113§
95 95 1 -
Wik E(Peak) WiFi 6E(Peak|
i3 L |
[ Al
s ! 8 RSP S e
Peak
15 35
163 163
B 5651, 54, 5903. 5928, 5955 1000 2800, 4500, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 589124 49.62 83.20 -38.58 4.3 3.9 1L37 39.27 0.0 322 250 PEXK 1 595508 91.68 ------ ------ B4.00 35,44 1142 3908 0.0 3 251 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
113§ 113§
95 95
1
i3 LW
WELGE(AV WFLGE(AVG)
[ Al |
448 44
Ay 1 | m—
g s 125 W
163 163
B 5651, 54, 5903. 5928, 5955 1000 2800, 4500, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Ax APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MhENe B &N Bh & B B o &
1 5922.10 37.11 68.20 -3L.89 20.56 35.37 1149 39.22 @.60 322 251 AVERAGE 1 595508 82.63 ------ ------ 749 3544 1142 39,08 0.00 320 251 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C21 of C98
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o ss. FCC RF Test Report Report No. : FR3D0607F

10

Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE40_CH3_5965MHz

ANT CDD 7+5
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 1 -
Wikl GhPed WiFi 6E(Peak|
N ¥ B3 |
5.0 A
an : : u bttt AT
Peak
15 35
163 163
815 5853, 5881, 5909, 5931, 5965 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 991608 43.43 88.20 -30.77 40.90 3.3 1L3 0.3 060 1M 39 PEK 1 5965.00 9183 ------ ---o- B2 3B.47 1143 107 6.0 14 39PEA
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
1
N B3
WIF-GE(AVG) WIFLSE(AVG)]
448 44
AV 1 v___/_\__J_mv-/“——"'
163 163
815 5853, 5881, 5909, 5931, 5965 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Ax APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MhENe B &N Bh & B B o &
1 592460 37.30 68.20 -30.9 1973 35,37 LL4b 0.2 000 14 39 AVERAGE 1 5965.00 8145 ------ ---e- M473 3.6 1143 3907 .00 164 39 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C22 of C98
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o ss. FCC RF Test Report Report No. : FR3D0607F

10

Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE40_CH3_5965MHz

ANT CDD 7+5
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 -
Witi 6E(Peak) 1 WiFi 6E(Peak|
N B3 |
5.0 A
Peak
15 15
163 163
815 5853, 5881, 5909, 5931, 5965 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 991043 4381 88.20-30.39 4130 35,34 113 0.4 000 100 40 PENC 1 5965.00 83.% ------ ----- BLI .47 1143 3.7 .00 100 48 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
N B3 1
WIF-GE(AVG) WIFLSE(AVG)]
448 44
AV ' VJ,JW
g 5 25 W
163 163
815 5853, 5881, 5909, 5931, 5965 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 392078 37.03 68.20 -3LL7 19.48 35,37 LL4b 30.22 Q.00 100 40 AVERAGE 1 595,08 77.60 ------ ----- f9.80 35.48 1L44 3906 0.00 100 4B AVERAGE
Sporton International Inc. (Kunshan) Page Number : C23 of C98
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samran s, FCC RF Test Report

Report No. : FR3D0O607F

Pol. Horizontal Vertical
mLﬁ&I(ﬂBﬂVﬁn} o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
il Wi Pk i Wi B[Pk
80— — : 80— — :
| WF\-EEI@ il WFI-EEI@
1
Peak e ! f
L i |ty
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 11930.00 45.55 74.00 -28.45 6.6l 38.64 16.63 66.33 0.00 -~ PEAK 1 11930.00 46.09 74.80 -27.91 37.15 38.04 16.63 66.33 0.8 - -- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2BEPUFMP193
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samran s, FCC RF Test Report Report No. : FR3D0607F

Pol. Horizontal Vertical
mLeveI(d&Mm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | 81‘_ [ |
il Wi Pk i Wi B[Pk
80— — : 80— — :
| WH-SEI@ il WFI-SEI@
44 1 o 1
Peak A AR AR A [P —
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12330.00 46,13 74.00 -27.57 .41 38.83 16.9 66.81 0.8 - - PEAC 1 12330.00 45.%9 74.00 -28.10 %618 38.83 16.9 66.BL 0.8 - -- PEAC
Sporton International Inc. (Kunshan) Page Number : C25 of C98
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3D0O607F

Pol. Horizontal Vertical
mLﬁ&I(ﬂBﬂVﬁn} o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
il Wi Pk i Wi B[Pk
80— — : 80— — :
| WF\-EEI@ il WFI-EEI@
1L 1 P j
A g s Al
Peak PRSI o e
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12810.00 46.49 88.20 -41.71 3.8l 30.02 17.21 65.%5 0.00 -~ PEAK 1 12810.00 45.68 88.20 -42.50 .00 30.62 17.21 65.%5 0.0 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2BEPUFMP193

Page Number

: C26 of C98




FCC RF Test Report

SPORTON LAB. Report No. : FR3D0607F
13
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_5985MHz
ANT CDD 7+5
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 i -
i %HBEgeak WiFiSE(Peak)
I "
N Rt B3 |
5.0 A
1
a u gt
Peak
15 15
163 163
815 5857, 5883, 590, 5983, 5985 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Ax APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 991060 53.53 88.20 -34.07 46.44 35,34 113 0.4 000 10 40 PEK 1 595.00 99.% ------ ---e- B 3B.47 1143 1.7 e b 48 PEA
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
N B3 1
WIFFSE(AYG) WIFLSE(AVG)]
5.0 A |
448 | 44
AV \/_,___/—\-/‘“’M—’-
g s 75 M
163 163
815 5857, 5883, 590, 5983, 5985 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592125 4216 68.20 -26.04 34.60 35.36 1140 30.22 Q.00 110 40 AVERAGE 1 5985.00 8L ---om- --e- 7416 35,49 1144 3905 .00 110 4B AVERAGE
Sporton International Inc. (Kunshan) Page Number : C27 of C98
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FCC RF Test Report

SPORTON LAB. Report No. : FR3D0607F
13
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_5985MHz
ANT CDD 7+5
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 1 -
4 ViF GE(Peak) WiFi 6E(Peak|
N 1‘1/ \(’ B3 |
5.0 A
1
s 4 | iomsbiss s e
Peak
15 15
163 163
815 5857, 5883, 590, 5983, 5985 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Ax APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 9919.17 52.40 88.20 -35.50 44.86 35.36 LL4b 0.2 0.0 % 151 PEAC 1 595.00 9208 ------ ----- Bhlo 35.57 Ll46 3911 6.0 276 251 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
1
N B3
{\/\ 55 AVG WIFLSE(AVG)]
5.0 Lot A |
448 1 44
Av e
g s 75 M
163 163
815 5857, 5883, 590, 5983, 5985 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Ax APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MhENe B &N Bh & B B o &
1 925,00 4209 68.20 -26.11 34.53 35,38 1L4b 30.2 Q.00 7% 151 AVERAGE 1 5985.00 868 ------ ----- 7480 35.54 1146 3912 .00 276 251 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C28 of C98
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samran s, FCC RF Test Report Report No. : FR3D0607F

Pol. Horizontal Vertical
mLﬂeI(dBu‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | 31‘_ [ |
il Wi Pk i Wi B[Pk
80— — : 80— — :
| WF\-SEI@ il WFI-SEI@
448 1 § 1
Peak WW WWMWMWL“
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 11970.00 44.B4 74.00 -29.16 35.83 38.68 16.66 66.33 0.8 - -- PEAC 1 11970.00 45.38 74.00 -28.62 3.3 38.68 16.66 66.33 0.8 - -- PEAC
Sporton International Inc. (Kunshan) Page Number : C29 of C98
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3D0O607F

Pol. Horizontal Vertical
1‘.lr!‘\uwel(liBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
il Wi Pk i Wi B[Pk
80— — : 80— — :
| WH-SEI@ il WFI-SEI@
s i v B ! "
Peak R et R o
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (Miz) Frequency (Mz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12299.00 45.85 74.00 -28.15 6.2l 38.82 16.87 66.85 0.8 - - PEAC 1 12290.00 46.49 74.00 -27.51 6.8 38.80 16.87 66.85 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C30 of C98
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samran s, FCC RF Test Report

Report No. : FR3D0O607F

Pol. Horizontal
mLeveI(dBu‘ﬂm)
138
a5
BL‘;_ [ |
il Wi Pk
80— — :
| WH-SEI@
1
Peak 4” WWMWW“W
Avg 35
163
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y
1 12770.00 46.19 88.20 -42.01 .39 30.01 17.18 65.59 0.8 - -- PEAC

Vertical
0 Level (dBuvim)
1134
a5
M 1_ [ ‘
i Wi B[Pk
80— — :
il WFI-ﬁEI@
P 1
R
[P
b
1 ki
10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MWW & B0 B B B B a dg
1 L0770.00 46.73 88.20 -4L.47 %613 30.61 17.18 65.39 0.8 - - PEAC

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2BEPUFMP193
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3D0607F

16
Mode Band Edge - L
U-NII-5_5.925-6.425_802.11ax HE160_CH15_6025MHz
ANT CDD 7+5
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
113§ 113§
95 95 -
)  WiF{ E(Peak) 1 WiFi 6E(Peak|
i3 VWW L |
[ Al
1
44 44
Peak
15 35
163 163
B 5665, 5905, 5045. 5985, 6025 1000 2800, 4500, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MhENe B &N Bh & B B o
1 5858.50 56.45 88.20 -3L.75 4.7 35.26 1134 3932 0.60 108 39 PEA 1 6625.08 912 ------ - 8.9 3552 1145 3.4 0.00 lee 39 PEAC
W Level (dBuVim) o Level {dBuVim)
113§ 134
175 95
" 3 1
AAANY WRSEAT)
B AV it
&1 Al |
44
448 1 L\WW
Avg 8
15
163
163
i 1000 2800, 4600, 6400, §200. 10000
5625 5665. 5905, 5045. 5985, 6025 Freduency (MHz)
Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux APos TPos
Linit Read  Ant Cable Preamp  Aux APos  TPos Freq level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 5923.89 4475 63.20 -13.45 37.280 35.37 1149 39.22 0.00 109 39 AVERAGE

Mz dBuV/mdBuV/m B dBw dB/m B B B deg
1 6625.08 8041 ------ ------ 7053 3554 1146 39.12 0.08 109 39 AVERAGE
1 §625.00 43.45 3400 -5.55 36.60 36.05 13.37 .67 8.08 108 39 Average

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2BEPUFMP193
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